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TEST REPORT CERTIFICATION

Applicant + TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer :  TP-LINK TECHNOLOGIES CO., LTD.
EUT Description :  AC750 Wireless Dual Band Router
FCCID +  TE7C201

(A) MODEL NO. . C20i

(B) SERIAL NO. : N/A

. L L Input:100~240V~, 50/60Hz, 0.3A
& h _'| . =
(CYPOWER SUPPLY’ 2., oFLE s A

(D) TEST VOLTAGE : DC 12V From Adapter input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart E: 2013

Test procedure used:
ANSI C63.10:2009
KDB789033D01: KDB644545D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also. this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification. approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : May.20~Jun.07,. 2014  Report of date: Jun.10, 2014
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
p Line Conducted Emissi FCC Part 15: 15.207 PASS
ower Line Conducted Emission ANSI C63.10: 2009
Radiated Emissi FCC Part 15: 15.209 PASS
ACATEE HIIESOn ANSI C63.10: 2009
) FCC Part 15: 15.247
Band Edge Compliance PASS
ANSI C63.10: 2009
26dB Bandwidth Test FCC Part 15: 15.407(a) PASS
Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Peak Excursion FCC Part 15: 15.407(a) PASS
FCC Part 15: 15.407
Frequency Stability &) PASS
ANSI C63.10: 2009
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name - AC750 Wireless Dual Band Router
Model No. 1 C201
FCCID : TE7C201
Radio - IEEE802.11 a/b/g/n/ac
Operation - IEEE 802.11a: 5180MHz—5240MHz,5745MHz—5825MHz
Frequency IEEE 802.11ac VHT20: 5180MHz—5240MHz, 5745MHz—5825MHz
IEEE 802.11ac VHT40: 5190MHz—5230MHz, 5755MHz—5795MHz
IEEE 802.11ac VHTS80: 5210MHz, 5775MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz, 5180MHz—5240MHz,
5745MHz—5825MHz
IEEE802.11nHT40: 2422MHz—2452MHz,5190MHz—5230MHz,
5755MHz—5795MHz
Modulation : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
Technology IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac VHT20, VHT40, VHT80: OFDM (16QAM, 64QAM,
256QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)
Antenna : Dipole antenna,
Assembly Gain 2.4GHz: 2dBi(max)
5GHz: 3.5dBi(max)
Applicant : TP-LINK TECHNOLOGIES CO., LTD.
Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China
Manufacturer : TP-LINK TECHNOLOGIES CO., LTD.
Building 24(floors 1,3.,4,5) and 28 (floors1-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China
Manufacture :TP-LINK, M/N:T120100-2B1
Power Adaptor  : Input: 100-240V~, 50/60Hz, 0.3A
Output: 12V—1A
Power Cable: Unshielded, Detachable, 1.5m
Date of Test : May.20~Jun.07, 2014
Date of Receipt  : May.14, 2014
Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

This device have two antennas , only antenna 0 use SGHz band.

2.3.Tested Supporting System Details

(EUT: AC750 Wireless Dual Band Router)

No.| Description ACS No. Manufacturer Model Serial Number Approved type
. MFCC DoC
1 Personal Test PCM DELL Studio 540 224XK2X FIBSMI ID:R33002
) Computer [Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)
ACS-EMC-M04R DELL MOC5UO 512024282 ¥ FCC DoC
VMBSMI ID: R41108
2. | USB Mouse
IPower Cord: shielded, Undetachable, 1.8m
CN-0ODJ313-71|M FCC DoC
ACS-EMC- K03R DELL SK-8115
3. |USB Keyboard 616-711-04WJ MIBSMI ID: T3A002
IPower Cord: shielded, Undetachable, 2.0m
4. USB Disk N/A Kingston N/A N/A 4GB mini memory
2.4.Block Diagram of Test Setup
USB Disk
USB Mouse
N LAN PCM
[ | EUT USB Keyboard
L
l Monitor
Adaptor l
l AC Mains AC Mains
AC Mains
[ Ble

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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2.5. Test Facility

Site Description

Name of Firm : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. :  Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty Memo

rtainty f t ission test in No. 1
Uncertainty for Conducted emission test in No £3.10 dB 150K Hz to 30MHz

Conduction
13.22 dB 30~200MHz, Polarization: H
Uncertainty for Radiated Emission test in 3m 13.23dB | 30~200MHz, Polarization: V
chamber 13.49 dB 200M~1GHz, Polarization: H
13.39 dB 200M~1GHz, Polarization: V
Uncertainty for Radiated Emission test in 3m 14.97 dB 1~6GHz, Distance: 3m
chamber (1GHz-18GHz) 1t4.99 dB 6~18GHz, Distance: 3m

Uncertainty for Radiated Spurious Emission test 13.57 dB

Uncertainty for Conducted Spurious emission test | +2.00 dB

Uncertainty for Output power test 10.73 dB
Uncertainty for Power density test 12.00 dB
Uncertainty for Temperature and humidity test for 3%
ETSI 10.6C
Uncertainty for Radio Frequency +7x10°
Uncertainty for Bandwidth 183 KHz
RF level uncertainty for given BER 0.2 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Test Receiver [Rohde & Schwarz| ESHSI10 838693/001 Oct.31, 13 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 Jan.22, 14 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 Apr. 28,14 1 Year
4. Terminator Hubersuhner 50Q No. 1 Apr. 28,14 | 1 Year
5. Terminator Hubersuhner 50Q No. 2 Apr. 28,14 | 1 Year
6. RF Cable Hubersuhner RG58 0100.6954.20# | Jan.22, 14 1Year
7. Pulse Limiter |[Rohde & Schwarz| ESH3-Z2 101838 Jan.22, 14 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I 1 Py 1 A
80cm
0.8m|
LISN LISN g |
e

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 06 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. AC750 Wireless Dual Band Router (EUT)

Model Number - C201
Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Data: 3 File: DXDATA' 2014 Report Data\T'\TP-LINK\ACS1400742-1.EMG (1)
0 Level (dBuv) Date: 2014-05-16

FCCPART 15 C

FCC PART 15 C (AVG)

o

0

A5 2 5 1 2 L] 10 20 30
Trace: (Discrete) Frequency (MHz)
Z3ite no lfficonduction Data Mo :3
Di=./Ant. 12014 ESHZ-Z5 LINE
Limit :FCC PART 15
Env./In=. 1EZ4.3FC/E2y Engineer :Nick Huang
ETT rBCTED Wireless2 Dual Band Router M/N:CZ0i1
Power Rating :DC 12V From Adapter Input AC 120V/60Hz
Test Mode :Tx Mode (5G]
LI3N Cahle Emi==sion
Mo Freqg Factor Loss Feading Level Limit=s Margin Eemark
[{MH=z) (dE] (dE) [dBuv) [dEuW) (dEBuv) (dE)
1 0.17866 0.13 Q.88 32.34 42,35 64,55 22.20 QP
2 0.24037 0.13 Q.88 34.07 44,08 62 .08 15.00 QP
3 0.30871 0,14 Q.88 33.07 43 .09 60.06 16.97 QF
4  0.43082 0.15 Q.88 28.02 38.05 L7.24 19.18 QF
= 1.082 o.17 Q.89 26.79 36.85 L&.00 19.15 QF
& 3.759 .24 9.93 2z.19 3Z2.36 56,00 23.64 QF

Femarks: l1.Emission Level=LI3N Factor+Cable Loss(Include 10dE pulse limitc)
+EReading.
2.If the average limit is met when useiny a quasi-peak detector.
the EUT shall be deemed to meet both liwits and measurement
with awverage detector is unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Data: 4 File: D:'DATA2014 Report Data' T TP-LINKACS1400742-1.EMG (4)
0 Lewel (dBuv) Date: 2014-05-16

FCCPART 15 C

FCC PART 15 C (AVG)

|
il
40
u.15 2 5 1 2 L] 10 20 30
Trace: (Discrete) Frequency (MHz)
Z3ite no lfficonduction Data Mo HE:
Di=./Ant. 12014 ESHZ-Z5 NEUTRALL
Limit :FCC PART 15
Enwv./Ins3. E4.3FC/EEY Engineer :Nick Huang
EUT :ACTEQ Wireless Dual Band Router MAN:CZ041
Power Rating :DC 12V From Adapter Input AC 120V/60H=z
Test Mode :Tx Mode (5G]
LISN Cable Emission
o Fredg Factor Loss Beading Lewvel Limit= Margin Pemark
(MH=) [dE] (dE) [dBuvV) [dEuW) [dBuv) (dE)
1 0.15985 0.13 Q.87 35.33 45,33 65.47 20.14 QF
2 0.17772 0.13 Q.38 34.95 44,96 64.59 19.63 QoF
3 0.19654 0.13 Q.38 37.01 47 .02 63.76 16.74 QoF
4 0.23210 0.13 Q.85 33.47 43 .45 62.13 15.65 QF
5 0.36338 0.14 Q.88 31.31 41.33 558.65 17.32 QF
& 0,45155 0.15 Q.88 28.05 38.08 L&.85 15.77 QP

Femwmarks: l1l.Ewmission Lewvel=LISN Factor+Cable Loss(Include 10dE pulse limit)
+Reading.
Z.If the average limitc is wet when useingy a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessarvy.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 13 1 Year
2 | EMI Spectrum Agilent E4407B |MY41440292| Apr. 28,14 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVSI0 834468/011 | Apr. 28,14 1 Year
4 Amplifier HP 8447D 2648A04738 | Apr. 28,14 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Apr. 08,14 1 Year
6 | RF Cable MIYAZAKI | CFD400-NL | 3 (f\?(';‘_rfber Apr.28,14 | 1 Year
7 |Coaxial Switch Anritsu MP59B M74389 Apr. 28,14 1 Year
4.1.2.For frequency range 1GHz~40GHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 |Spectrum Analyzer| Agilent E4446A US44300459 | Apr. 28,14 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.27, 13 1 Year
3 Amplifier Agilent 8449B 3008A02495 | Apr. 28,14 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 | 77977/6 | Apr. 28,14 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106 28616/2 Apr. 28,14 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.27, 13 1 Year

4.2 .Block Diagram of Test Setup

For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

2.0m(L)*1.0m(W)*0.8m(H) __,

TURN TABL

(FIBRE GLASS)

E

Combining Network |

AMP

|| Spectrum Analyzer| |

PC System

Receiver
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For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —

ABSORBER 0.8m
(30cm maximum) TURN TABLE

(FIBRE GLASS)
A

AMP | [Spectrum Analyzer| | PC System

4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz band: all
emissions outside of those

band shall not exceed an EIRP of -27 dBm/MHz.

Unwanted emissions below 1 GHz and those emissions appearing within 15.205

restricted frequency bands must comply with the general field strength limits set forth
in Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(nV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 -0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735 -2.1905 16.80425 - 16.80475 960 - 1240 7.25-775
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 4.20775 73 -74.6 16455 -1646.5 93-95
6.215-6.218 T4.8-752 1660 -1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 17188 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 -173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -3354 3600 - 4400 (2)

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.4.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by

Se

ction 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the

maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna are set on

test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted

frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency

range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average

emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna.

(6).Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

4.7 Radiated Emission Test Results

PASS.

All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.

No any emissions were found from 18GHz to 40GHz, So the Radiated emissions from 18GHz to
40GHz were not record.

All other emission comply with 15.407 (b)(1) requirements.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Duty cycle

Agilent Spectrum Anabyrry - Swept S5

MELENT LI G001 PMLJun 10, 2014
Center Freq 5.200000000 GHz : Avg Type: Log-Pwr TRACE
PHOI: Wiidn = TriQ: Free Run
IFGain:Low #Amen: 20 dB

Ref Offset 21 dB
Ref 21.00 dBm

Center Freq
5200000000 GHz

StartFreq
5200000000 GHz

P AT ARt R (ST S ton TS NI T W SR T NPUPR 1 | PR P IPU U S ST et Lo

Center 5.200000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (1001 pts)

il B85

Note: The Duty Cycle is close to 100%.
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Frequency: 30MHz~1GHz

Data: 4 File: E:'2014 Report Data'T'TP-LINKIACS1400742.EM6 (4)
0 Lewvel {(dBuvin) Date: 2014-05-17
FCC PART 15 C {3M)
40—————|
|
1 s
q
030 224, 418. 612, 806. 1000
Frequency (MHz)

Jite no. Jm Chamber Data no. HEE

Iis. / Ant. 3m 2013 CBLAl12D 35375 Ant. pol. : HORIZCHNTAL

Lirmit FCC PART 15 C ([3H)

Env. / In=. 22.5%C/47% Engineer : Even Deng

EUT ACTE0 Wireless Dual Band Fouter

FPower rating DC 12V From Adapter Input AC 12Z0V/e60HE

Test MNode Tx Mode [5G)

M/M:C2041
Ant. Cahle Emission
Mo Fredqg Factor Los=s PReading Lewvel Limits Margin Remark
[MH=z) (B /) [dE) [dBuv) (dBuv/m) (dBuv/m) (dE)

1 61.040 6.65 1.24 21.82 29.71 40.00 10.29 QF
2 135.640 12.Z20 1.56 16.71 30.47 43.50 13.03 QF
3 206.540 10.70 1.51 17.32 29.83 43 .50 13.87 QF
4 Jj00.e30 14.01 2.17 15.03 Ji4.:21 45,00 11.79 QF
= 430.610 17.09 2.55 Q.63 29.27 46,00 16.73 QF
& 431.050 17.80 2.70 12.03 32.53 46,00 13.47 QF

Femarks: 1. Emission Lewvel= Antenha Factor + Cable Lo=zs + Reading.

The

emiz=sion lewvels that are 20dE helow the official

limit are not reported.
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Data: 3 File:
0 Lewvel {(dBuvim)

E:2014 Report Data'T'TP-LINKIACS 14007 42.EMG (4)

Date: 2014-05-17

FCC PART 15 C {3M)

ol T

y 43
i |
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. Jm Chamber Data no. H
Dis. / Ant. 3m 2013 CBLAl12D 35375 Ant. pol. : VERTICALL
Limit FCC PART 15 C ([3M)
Env. / Ins=. 22.5%C/47% Engineer : Even Deng
EUT ACT?ED Wireless Dual Band Router
FPower rating DC 12V From Adapter Input AC 12Z0V/e60HE
Test HNode Tx Mode (5G]
M/M:C2041
Ant. Cable Emmission
Ho. Freg. Factor Lo=zz PReading Lewvel Limit=s HMargin Rewmark
[MHz) (B /) [dE) [dBuv) (ABuv/m) (dBuv/m) (dE)

1 44,550 11.53
& 125.0680 1z2.90
3 J40.220 15.17
1 417.030 17.34
5 432.550 17.05
& 451.050 17.80

.09 19.03 31.65 40.00 g.35 QF
.51 15.27 J2.68 43 .50 10.82 2
.30 17.7&2 35.19 4a.00 10.51 QP
.51 13.73 33.58 46.00 1z .42 QP
.55 14.03 33.68 46,00 1z .32 QF
.7a 13.73 34.23 46.00 11.77 QF

Femarks: 1. Emi
Z. The

s=ion Lewvel= Antenha Factor + Cabhle Loss + Reading.

emission lewvels that are Z0dE helow the official

limit are not reported.
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Frequency: 1GHz~18GHz
Data: 1 File: G:'2014 Report'T\TP-LINK'ACS 1400742 -FCC-5.1G.EMG6 (132)
170 Level (dBuWim) Date: 2014-05-20
FCC PART 15C PEAK
-GdB
60
0 G000 8400. 10800. 13200. 15600. 18000
Frequency {(MHz)
3ite no. i 3m Chamber Data no. 1
Dis. / Ant. Todm 2013 3115 (4580) Ant. pol. : VERTICLL
Limit : FCC PARET 15C PELAEK
Env. / Ins. : 24*C/5E% Engineer : EKevin Hu
EUT 1 ACT7ED Wireless Dual Band Router
Power BRating : DC 12V From Adapter Input ALC 120V, &60HEz
Test Mode : IEEES0Z.11a CH3g S150MHz T=
M/ o C20i

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Data: 2 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
60 1
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH3E E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10360.000 3g8.14 12.64 35.45 42,79 58,12 74 .00 15.858 Peak
Z 10360.000 38.19 12.64 35.45 Z29.69 45.0z 54.00 5.958 DAveradge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-14
Data: 3 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11s CH3E 5180MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Data: 4 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
60 z
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH3E E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10360.000 3g8.14 12.64 35.45 29.41 44,74 54,00 9.26 Average
Z 10360.000 38.19 12.64 35.45 44,56 59.89 74 .00 14.11 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
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Data: 5 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PART 15C PEAK
60
ROC PART 15C AW
MMWW"'#
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE=
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH3E E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5180.000 33.49 5.95 35.70 95.58 105,30 74.00 -31.30 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.
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Data: 6 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PART 15C PEAK
60
ROC PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE -
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH3E E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5180.000 33.49 5.95 35.70 107,69 114,43 74.00 -40.43 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.
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Data: 11 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC BABRT 15C PEAK
60
F{OC PART 15C AW
u1ﬂﬂﬂ 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 11
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT ACT750 Wireless Dual Band FRouter

Power Rating :

DC 12V From Adapter Input AC 120V/60H=

Margin Remark

Test Mode IEEES0Z .11a CH40 S5Z00MH=z Tx
M/ CzZ01i
Ant. Cable LMP Emi==ion
[} Fred. Factor Loss factor Feading Lewvel Limit=
[MH=z) (dBE /1) (dE) (dE) [dBuV) (ABuV/m) (dBuV/m) [dE)
1 SzZ00.000 33.52 g.97 35.70 Q4,37 101.16 74.00 -27.16

Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.
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Data: 12 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC I'hRT 15C PEAK
60
F{LC PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 12
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH40O EZ00MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5Z200.000 33.52 5.97 35.70 105,56 112 .35 74.00 -38.35 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.
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Data: 13 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 13
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11s CH40 LZ00MHz Tx
M/ r C201
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Data: 14 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. : 14
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH40O EZ00MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10400.000 38.16 12.66 35.44 45,658 61.08 74 .00 12.94 Peak
Z 10400.000 38.16 12.66 35.44 z5.08 40, 44 54.00 13.56 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
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Data: 15 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
FFEHUEHW I:MHZ:I
Jite no. : 3m Chamber Data no. : 15
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11s CH40 LZ00MHz Tx
M/ r C201
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Data: 16 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. : 1a
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH40O EZ00MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10400.000 38.16 12.66 35.44 45,03 61.41 74 .00 12.59 Peak
Z 10400.000 38.16 12.66 35.44 Z23.42 38.80 54.00 15.20 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I page 4-24
Data: 17 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
FFEHUEHW I:MHZ:I
Jite no. : 3m Chamber Data no. HE
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11s CH48 LZ40MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-25
Data: 18 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE =]
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH48 EZ40MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10430.000 3g8.19 1z2.70 35.43 44,358 59,584 74 .00 14.16 Peak
Z 10480.000 38.19 12.70 35.43 z4.17 39.63 54.00 14.37 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
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FCC ID:TE7C20I page 4-26
Data: 19 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 19
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11s CH48 LZ40MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-27
Data: 20 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. : Z0
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH48 EZ40MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10430.000 3g8.19 1z2.70 35.43 45,558 62 .04 74 .00 11.96 Peak
Z 10480.000 38.19 12.70 35.43 Z6.08 4] .54 54.00 12 .46 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-28
Data: 21 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PRRT 15C PEAK
60
FQU PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. - 21
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH48 EZ40MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5240.000 33.58 9.02 35.70 101.:28 108,18 74.00 -34.183 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-29

Data: 22 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PRRT 15C PEAK
60
FQU PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. Z2
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH48 EZ40MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5240.000 33.58 9.02 35.70 95,75 102 .65 74.00 -28.65 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-30
Data: 27 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC FABT 15C PEAK
60
JC PART 15C &Y
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HEN-A
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHTZ20 CH36 51580MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5180.000 33.49 5.95 35.70 104,67 111.41 74.00 -37.41 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

paqge 4-31

Data: 28 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PART 15C PEAK
60
FIC PART 15C AW
W
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 25
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHTZ20 CH36 51580MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5180.000 33.49 5.95 35.70 93.387 100,61 74.00 -26.61 Peak

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-32
Data: 33 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. T 33
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES0Z.11nHTZ0 CH3A L180MH= Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-33
Data: 34 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HECE ]
Dis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHTZ20 CH36 51580MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10360.000 3g8.14 12.64 35.45 45,36 62 .19 74 .00 11.81 Peak
Z 10360.000 38.19 12.64 35.45 Z6.45 41,758 54.00 12.22 Averadge

—Amp Factor

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

2. The emission lewvels that are 20dE below the aofficial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
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FCC ID:TE7C20I page 4-34
Data: 35 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 35
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES0Z.11nHTZ0 CH3A L180MH= Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-35
Data: 36 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
60 1
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HEc
Dis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit : FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHTZ20 CH36 51580MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10360.000 3g8.14 12.64 35.45 44,29 =1= ] 74 .00 14.353 Peak
Z 10360.000 38.19 12.64 35.45 Z23.75 39.058 54.00 14.92 Averadge

—Amp Factor

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

2. The emission lewvels that are 20dE below the aofficial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-36
Data: 37 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. T 37
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZS0Z.11nHTZ0 CH40 LZ00OMH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-37
Data: 38 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
60 1
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. HEcE=]
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHT=20 CH40 LZ200MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10400.000 38.16 12.66 35.44 43,25 58,63 74 .00 15.37 Peak
Z 10400.000 38.16 12.66 35.44 z4.01 39.39 54.00 14.61 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
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FCC ID:TE7C20I page 4-38
Data: 30 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 39
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZS0Z.11nHTZ0 CH40 LZ00OMH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-39
Data: 40 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 40
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHT=20 CH40 LZ200MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10400.000 38.16 12.66 35.44 47 .08 62 .46 74 .00 11.54 Peak
Z 10400.000 38.16 12.66 35.44 Z6.49 41,587 54.00 12.13 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-40
Data: 41 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PhRT 15C PEAK
60
F{LC PART 15C AW
L...W
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. : 41
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHT=20 CH40 LZ200MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5Z200.000 33.52 5.97 35.70 103 .67 110.46 74.00 -36.46 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

paqge 4-41

Data: 42 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCCJHRT15C PEAK
60
F{OC PART 15C AW
u1ﬂﬂﬂ 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 42
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT ACT750 Wireless Dual Band FRouter

Power Rating :

DC 12V From Adapter Input AC 120V/60H=

Test Mode IEEES0Z . 11nHT20 CH40
M/ CzZ01i
Ant. Cable LMP
[} Fred. Factor Loss factor
[MH=z) (dBE /1) (dE) (dE)
1 SzZ00.000 33.52 g.97 35.70

SZ00MH= Tx
Emi==ion
Feading Lewvel Limits Margin Remark
[dBuV) (ABuV/m) (dBuV/m) [dE)
93.75 100. 54 74.00 -Z6.54 Peak

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-42

Data: 43 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PRRT 15C PEAK
60
FCAL PART 15C By
LY P T,
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 43
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z . 11nHT20 CH48 LZ40MH=z Tx
M/ CZ0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[{MH=z) {dE/ 1) (dE) [dE) (dBuv) (ABuV/m) (dBuV/m) (dE]
1 E5Z40.000 33.58 Q.02 35.70 Qz.78 a9, 58 74.00 -Z5.68 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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FCC ID:TE7C20I page
Data: 44 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PRBT 15C PEAK
60
FOil PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 44
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHT=20 CH45 L5Z240MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5240.000 33.58 9.02 35.70 105.75 112 .65 74.00 -383.65 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7C20I page 4-44
Data: 49 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. 1 49
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES80Z.11nHTZ0 CH4S8 LZ40MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-45
Data: 50 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. - 50
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHT=20 CH45 L5Z240MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10430.000 3g8.19 1z2.70 35.43 45,30 60,76 74 .00 13.24 Peak
Z 10480.000 38.19 12.70 35.43 Z25.38 40. 54 54.00 13.16 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-46
Data: 51 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. - 51
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES80Z.11nHTZ0 CH4S8 LZ40MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-47
Data: 52 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. : 52
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11nHT=20 CH45 L5Z240MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10430.000 3g8.19 1z2.70 35.43 475,07 62 .53 74 .00 11.47 Peak
Z 10480.000 38.19 12.70 35.43 z27.17 4z .63 54.00 11.37 Averadge
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-48
Data: 53 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 53
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES0Z.11nHT40 CH3ES L190MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-49
Data: 54 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 54
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11nHT40 CH3S 5190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10380.000 38.15 12.65 35.44 Z6.38 42 .22 54,00 11.78 Averadge
Z 10380.000 38.15 12.65 35.44 45,36 62 .22 74 .00 11.78 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-50
Data: 55 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 55
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES0Z.11nHT40 CH3ES L190MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-51
Data: 56 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. =1
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11nHT40 CH3S 5190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10380.000 38.15 12.65 35.44 25.18 40, 54 54,00 13.46 Averadge
Z 10380.000 38.15 12.65 35.44 45.37 61.73 74 .00 12.27 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

paqge 4-52

Data: 57 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC BART 15C PEAK
60
FILC PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 57
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11nHT40 CH3S 5190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5190.000 33.50 5.96 35.70 90,458 97.22 74.00 -23.22 Peak

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-53
Data: 58 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC LHRT 15C PEAK
60
AL PART 15C AW
QT e ey
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE=1=]
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11nHT40 CH3S 5190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5190.000 33.50 5.96 35.70 101,68 108,44 74.00 -34.44 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-54
Data: 67 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC BABT 15C PEAK
60
FLII PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11nHT40 CH46 L5230MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5230.000 33.57 9.01 35.70 101.:28 108. 16 74.00 -34.16 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

paqge 4-55

Power Rating :

Data: 68 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC BABT 15C PEAK
60
FCIT PART 15C AW
u1ﬂﬂﬂ 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 65
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT ACT750 Wireless Dual Band FRouter

DC 12V From Adapter Input AC 120V/60H=

Test Mode IEEES0Z . 11nHT40 CH46
M/ CzZ01i
Ant. Cable LMP
[} Fred. Factor Loss factor
[MH=z) (dBE /1) (dE) (dE)
1 5:Z30.000 33.57 9.01 35.70

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

S5Z230MH= Tx
Emi==ion
Feading Lewvel Limits Margin Remark
[dBuV) (ABuV/m) (dBuV/m) [dE)
Q0,74 Q7. 62 74.00 -Z23.62 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-56
Data: 60 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE 1]
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES0Z.11nHT40 CH46 LZ30MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-57
Data: 70 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
FCC PART 15C PEAK
1
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. HERr]
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11nHT40 CH46 L5230MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) [dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10460.000 3g.18 12.69 35.43 45,59 62 .03 74 .00 11.97 Peak
Z 10460.000 38.18 12.69 35.43 ZB6.36 41 .80 54.00 12.20 Averade
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-58
Data: 71 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HER
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEES0Z.11nHT40 CH46 LZ30MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-59
Data: 72 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
1
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. T2
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11nHT40 CH46 L5230MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10460.000 3g.18 12.69 35.43 Z6.76 42,20 54,00 11.80 Averadge
Z 10460.000 38.18 12.69 35.43 47 .26 62 .70 74 .00 11.30 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-60
Data: 73 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE ]
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11ac VHTZO0 CH36 5180MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-61
Data: 74 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 74
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTZO CH36 E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10360.000 3g8.14 12.64 35.45 Z24.368 40, 19 54,00 13.81 Average
Z 10360.000 38.19 12.64 35.45 45,29 61. 62 74 .00 12.38 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-62
Data: 75 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE-1
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11ac VHTZO0 CH36 5180MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-63
Data: 76 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. ]
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTZO CH36 E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10360.000 3g8.14 12.64 35.45 Z23.18 38.49 54,00 15.51 Averadge
Z 10360.000 38.19 12.64 35.45 45,36 61.19 74 .00 12.81 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-64

Data: 77 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
T
FCC PART 15C PEAK
60
FOC PART 15C AW
wmwwv\“‘m
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 7T
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTZO CH36 E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5180.000 33.49 5.95 35.70 94,18 100,90 74.00 -26.90 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-65
Data: 78 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC FABT 15C PEAK
60
ROC PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE =]
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT ACT750 Wireless Dual Band FRouter
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTZO CH36 E180MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)

33.48 5.95 35.70 104.a7 111.41 74.00 -37.41 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-66

Data: 83 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC IJART 15C PEAK
60
FOC PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 53
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11 VHTZO CH40 EZ00MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5Z200.000 33.52 5.97 35.70 93.45 100.24 74.00 -26.24 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-67
Data: 84 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC BART 15C PEAK
60
F{IC PART 15C AW
| ey
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HEN=E
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11 VHTZO CH40 EZ00MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5Z200.000 33.52 5.97 35.70 103.21 110.00 74.00 -36.00 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-68
Data: 85 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE=1-1
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11ac VHTZ0O CH40 LZ00MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-69
Data: 86 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
1
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. =31
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11 VHTZO CH40 EZ00MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10400.000 38.16 12.66 35.44 Z5.68 41,08 54,00 12.94 Averadge
Z 10400.000 38.16 12.66 35.44 45.37 61.75 74 .00 12.25 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-70
Data: 87 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE=11
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11ac VHTZ0O CH40 LZ00MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-71
Data: 88 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
60 z
FCC PART 15C AW
1
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. =351
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11 VHTZO CH40 EZ00MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10400.000 38.16 12.66 35.44 22.85 38.23 54,00 15.77 Averadge
Z 10400.000 38.16 12.66 35.44 44,59 59.97 74 .00 14.03 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-72
Data: 80 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE=1=]
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ0Z.11ac VHTZO0 CH4S8 L5Z40MHz Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-73
Data: 90 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. S0
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTZO CH43 EZ40MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10430.000 3g8.19 1z2.70 35.43 23.92 39.38 54,00 14,62 Average
Z 10480.000 38.19 12.70 35.43 45,77 61.23 74 .00 12.77 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-74
Data: 91 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 91
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ0Z.11ac VHTZO0 CH4S8 L5Z40MHz Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-75
Data: 92 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 92
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTZO CH43 EZ40MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10430.000 3g8.19 1z2.70 35.43 25.87 41,33 54,00 12.67 Averadge
Z 10480.000 38.19 12.70 35.43 45,95 62 .44 74 .00 11.56 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-76

Data: 93 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PRRT 15C PEAK
60
FOLY PART 15C By
Ui o |
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 93
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEEE0Z . 11ac WHTZO CH48 L5Z40MHz Tx
M/ CZ0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[{MH=z) {dE/ 1) (dE) [dE) (dBuv) (ABuV/m) (dBuV/m) (dE]
1 E5Z40.000 33.58 Q.02 35.70 Q4,06 100,94 74.00 -Z6.96 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

4-77

FCC ID:TE7C20I page
Data: 94 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PRBT 15C PEAK
60
FQU PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. HER=E
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTZO CH43 EZ40MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5240.000 33.58 9.02 35.70 104,67 111.57 74.00 -37.57 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-78

Data: 99 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC PART 15C PEAK
60
FILC PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 99
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHT40O CH33 E190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5190.000 33.50 5.96 35.70 92,458 99,22 74.00 -25.22 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-79
Data: 100 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC LWRT 15C PEAK
60
AL PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 100
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHT40O CH33 E190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5190.000 33.50 5.96 35.70 102 .76 109, 52 74.00 -35.52 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-80
Data: 105 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 105
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ0Z.11ac VHT40 CH3B 5190MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-81
Data: 106 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 106
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHT40O CH33 E190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10380.000 38.15 12.65 35.44 Z26.57 41,93 54,00 12.07 Averadge
Z 10380.000 38.15 12.65 35.44 45,28 60. 64 74 .00 13.36 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
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FCC ID:TE7C20I page 4-82
Data: 107 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. 107
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ0Z.11ac VHT40 CH3B 5190MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-83
Data: 108 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 105
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHT40O CH33 E190MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10380.000 38.15 12.65 35.44 27.45 42,81 54,00 11.19 Averadge
Z 10380.000 38.15 12.65 35.44 47 .59 62 .95 74 .00 11.05 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-84
Data: 109 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 109
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ0Z.11ac VHT40 CH46 LZ30MHz Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 4-85
Data: 110 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
1
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 110
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11 VHT40O CH46 EZ30MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10460.000 3g.18 12.69 35.43 Z26.58 42,00 54,00 12.00 Averadge
Z 10460.000 38.18 12.69 35.43 47 .23 62 .67 74 .00 11.33 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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FCC ID:TE7C20I page 4-86
Data: 111 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 111
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ0Z.11ac VHT40 CH46 LZ30MHz Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I page 4-87
Data: 112 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
1
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 112
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11 VHT40O CH46 EZ30MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 10460.000 3g.18 12.69 35.43 23.458 38.90 54,00 15.10 Awveradge
Z 10460.000 38.18 12.69 35.43 45,37 61.31 74 .00 12 .69 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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AUDIX Technology (Shenzhen) Co., Ltd.

page

4-88

Power Rating :

Data: 113 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCCPART15C PEAK
60
FCIL PART 15C AW
u1ﬂﬂﬂ 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 113
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT ACT750 Wireless Dual Band FRouter

DC 12V From Adapter Input AC 120V/60H=

Test Mode IEEES0Z . 11ac WHT40 CH46 S5Z30MH=z Tx
M/ CzZ01i
Ant. Cable LMP Emi==ion
[} Fred. Factor Loss factor Feading Lewvel Limit=
[MH=z) (dBE /1) (dE) (dE) [dBuV) (ABuV/m) (dBuV/m) [dE)
1 5:Z30.000 33.57 9.01 35.70 89,44 Q6.3:2 74.00 -2Z.32

Margin Remark

Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor

2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182



FCC ID:TE7C20I
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Data: 114 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC RPART 15C PEAK
60
F(Z[L PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 114
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11 VHT40O CH46 EZ30MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5230.000 33.57 9.01 35.70 99,44 106,32 74.00 -32.32 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 127 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC 'LRT 15C PEAK
60
FO4 PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. 127
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTSO CH42Z EZ10MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5210.000 33.54 5.93 35.70 858.59 95,41 74.00 -21.41 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 128 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
1
FCC BART 15C PEAK
60
IJ(I’&PART 15C AW
0 1000 2000. 3000. 4000. s000. 6000
Frequency (MHz)
Jite no. Jm Chamber Data no. : 125
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTSO CH42Z EZ10MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
Hao. Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 5210.000 33.54 5.93 35.70 95.58 105,38 74.00 -31.383 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I page 4-92
Data: 129 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 129
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11lac VHTEO CH4z2 L5Z10MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I page 4-93
Data: 130 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
2
60
FCC PART 15C AW
1
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 150
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTSO CH42Z EZ10MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 104z0.000 3g.17  12.67 35.44 Z25.75 41,15 54,00 12.85 Average
Z 104z0.000 38.17 12.67 35.44 45,29 60. 69 74 .00 13.31 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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FCC ID:TE7C20I page 4-94
Data: 131 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
-6dB
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 131
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/5R% Engineer : Kewvin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZ80Z.11lac VHTEO CH4z2 L5Z10MH=z Tx
M/ r C201

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I page 4-95
Data: 132 File: G:2014 Report'TTP-LINK\ACS14Q0742_FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
FCC PART 15C PEAK
60 2
FCC PART 15C AW
1
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Jite no. Jm Chamber Data no. 152
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Enwv. / In=s. Z4wCiERY Engineer Eevin_ Hu
EUT 1 ACT50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac VHTSO CH42Z EZ10MH=z Tx
M/ Cz0i
Ant. Cahle LMF Ewis=sion
[} Fred. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dE) (dE) [dBEuW) (ABuV/m) (dBuV/m) [dE)
1 104z0.000 3g.17  12.67 35.44 Z23.18 38.58 54,00 15.44 Averadge
Z 104z0.000 38.17 12.67 35.44 44,19 59.59 74 .00 14.41 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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51

page

5. BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent E4446A US44300459 | Apr. 28,14 1 Year
2. Amp HP 8449B 3008A02495 | Apr. 28,14 1 Year
3. Horn EMCO 3115 9607-4877 | Aug.27,13 | 1 Year
Antenna
4. HF Cable | Hubersuhner | Sucoflex104 274094/4 Apr. 28,14 1 Year
5 RF Cable | Hubersuhner | Sucoflex102 28610/2 Apr. 28,14 1 Year
5.2.Limit

All the lower and upper band-edges emissions appearing within restricted frequency
bands shall not exceed the limits shown in 15.209, all the emissions outside operation
frequency band shall company with 15.407(b)(1) requirement.

5.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3.

4.

5.

o0

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO

(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

The maximum emission at 3m distance was measured and recorded with receive

antenna in both vertical and horizontal by rotating the turntable and by lowering

the receive antenna.

. The EUT was then removed and replaced with a substitution antenna in the same

position and the substitution antenna must have the same polarization with the
receive antenna.

. A signal which have the same frequency obtained in step 2 was fed to the

substitution, the receive antenna was raised and lowered to obtain a maximum
reading at the test receiver, the level of the signal generator was adjusted until the
measured field strength level in step 2 was obtained, recorded the level of the
signal generator.

. Repeated step 4 with both antenna polarizations
. The spurious emissions is equal to the power supplied by the signal generator and

corrections due to the gain of the substitution antenna and the cable loss between
the signal generator and the substitution antenna.

5.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I
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5-2

Data: 7 File: G:i2014 Report'T'TP-LINKACS140Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 20114-05-20
2
FCC PART 15C Al
ﬁuuhpwwmkmmmﬂﬂMHmNmuavramwmwMMmwuwMwwuwMu¢m¢m%mduﬂﬂwﬂ¥deMJWMNWd
0 4500 4639. 4778. 4917, h056. 5195
Frequency (MHz)
S3ite no. 3t Chamber Data ho. 7
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : WERTICALL
Limit FCC PART 15C PELE
Env. / Ins. 24+*C/56% Engineer Eewvin Hu
EUT : AC7E50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/60HzZ
Test Maode IEEESOZ .11a CH3A 5150MH=z Tx
M/ CZ01i
Ant. Cable LMP Emi==ion
Ia Fredq. Factor Loaoss= factor Feading Lewvel Limit=s Margin Remark
[MH=z) (dE/to) [dE) (dE) [dBuv) [dBuVY/ m) [dBuW/m) (dE)
1 5150.000 33 .44 §.92 35.70 59.55 66,21 74 .00 7.79 Peak
2 5175.540 33.48 g.95 35.70 107.40 114.13 74.00 -40.13 Peak

Femarks: 1.

Emi=z=ion Lewel= Antenna Factor 4+ Cable Loss 4+ Eeading

—Amp Factor

The emission levels that are 2Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: & File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
pi
i
i1}
FCC PART 151 Ay
1
0 4500 4639, 4778, 4917. AH056. 5195
Fregquency (MHz)
SJite no. Jio Chamber Data no. g
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. VERTICAL
Limit FCZ PART 15C AWV
Env. / In=. 24%C/56% Engineer Eewvin Hu
ETT ACTED Wireless Dual Band Fouter
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Mode IEEES0Z.11a CH36 5180MHz Tx
MM Cz0i
Ant. Cahle LMF Emwission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=) {dB/to) (dE) (dE) [dBuWv) [dBuV/ m) (dBuW/m) [clE)
1 5150.000 33.44 5.92 35.70 41 .69 45.35 54.00 5.685 DAveradge
Zz L51584.575 33.50 5.96 35.70 94,77 101.53 54.00 -47.53 Averadge
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dE helow the official

limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 5-4
Data: 9 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
120 Level {dBuVim) Date: 2014-05-20
2
"
FCC PART 15C PEAK
60

4500

SJite no.
Dis. / Aint.
Limit

Env. / In=.
EUT

FPower FRating :

Test MNode
M/N

Fredq.
[MH=)

5150.000

4639. 4778. 4917. hH056. 5105
Fregquency (MHz)

Jio Chamber Data no. 9

3m 2013 3115 (4580) Ant. pol. HORIZCWTAL

FCC PART 15C PELE

24%C/56% Engineer Eewvin Hu

ACTED Wireless Dual Band Fouter

DC 12V From Adapter Input LC 1Z0V/60HE

IEEESOZ .11a CH3A 5150MH=z Tx

CZ0i
Ant. Cahle LMF Emwission
Factor Loss factor Reading Level Limits Margin Rewark
{dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
33 .44 §.92 35.70 49,02 55.658 74 .00 15.32 Peak
33.48 §.95 35.70 99.05 105.75 74.00 -31.75 Peak

5176.235

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 10 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 15¢ Ay
1‘/
0 4500 4639. 4778. 4917. hH056. 5105
Fregquency (MHz)
Jite no. Jm Chamber Data no. 10
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCWTAL
Lirmit FCC PART 15C AW
Env. / In=. 24%C/56% Engineer Eewvin Hu
EUT ACTE0 Wireless Dual Band Router
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ .11a CH3A 5150MH=z Tx
M/ CZ0i
Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5150.000 33 .44 §.92 35.70 36.00 4z .66 54 .00 11.34 Awverage
2 5186.660 33.50 5.96 35.70 83.10 89.56 54.00 -35.86 LAverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 23 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}

120 Level {dBuVim) Date: 2014-05-20

FCC PART 15C PEAK

i1} 5

I]5225 h274. H323. h3F2. H421. H470
Fregquency (MHz)
Jite no. : dm Chamber Data no. 1 23
Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. @ HORIZCNTAL
Lirmit : FCC PART 15C PELE
Env., / In=s. : Z4%C/56% Engineer : EKewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode : IEEES0Z.11a CH48 5Z40MHz Tx
M/ r CE20i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
1 5zZ41.660 33.59 Q.02 35.70 Q4 .25 101.16 74.00 -27.16 Peak
2 5350.000 33.76 Q.13 35.70 46,77 53.96 74 .00 20.04 Peak
3  5433.985 33.89 Q.22 35.70 45.40 55.81 74 .00 15.19 Peak
4 5460.000 33.94 Q.25 35.70 47,02 54.51 74 .00 19.459 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Data: 24 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
x 2 3
0 h225 h274. H323. h3F2. H421. H470
Fregquency (MHz)

Jite no. : dm Chamber Data no. HE=E

Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. HORIZCWTAL

Lirmit : FCC PART 15C LW

Env. / In=. 24%C/56% Engineer Eewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ .11a CH48 5Z40MHz Tx

M/ CZ0i

Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5246.315 33.59 Q.02 35.70 S52.25 §9.16 54.00 -35.16 LAverage
2 5350.000 33.76 Q.13 35.70 35.14 4z.33 54 .00 11.67 LALwverage
3 5460.000 33.94 Q.25 35.70 34.56 4z .35 54 .00 11.65 Awverage

—bkmp Factor

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

2. The emission lewvels that are Z20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-8

Data: 25 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
\\k Z 3
0 h225 h274. H323. h3F2. H421. H470
Fregquency (MHz)

Jite no. : dm Chamber Data no. 1 25

Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. VERTICAL

Lirmit : FCC PART 15C LW

Env. / In=. 24%C/56% Engineer Eewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ .11a CH48 5Z40MHz Tx

M/ CZ0i

Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuV) [dBuV/ m) (dBuW/m) [dE)

5244 600 33.59 Q.02 35.70 93.82 100,73 54.00 -46.73F LAverage
2 5350.000 33.76 Q.13 35.70 36.40 43.59 54 .00 10.41 Awverage
3 5460.000 33.94 Q.25 35.70 35.92 43.41 54 .00 10.59 Awverage

—bkmp Factor

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

2. The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:TE7C20I page 5-9

Data: 26 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
Level {dBuVim) Date: 2014-05-20

1

120

FCC PART 15C PEAK

60 3 1

I]5225 h274. H323. h3F2. H421. H470
Fregquency (MHz)
Jite no. : dm Chamber Data no. HE=A
Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. @ VERTICALL
Lirmit : FCC PART 15C PELE
Env., / In=s. : Z4%C/56% Engineer : EKewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode : IEEES0Z.11a CH48 5Z40MHz Tx
M/ r CE20i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
1 5Z43.565 33.59 Q.02 35.70 106,36 115,27 74.00 -39.27 Peak
2 5350.000 33.76 Q.13 35.70 45.09 55.:28 74 .00 15.72 Peak
3 5354.360 33.77 Q.14 35.70 50.92 55.13 74 .00 15.87 Peak
4 5460.000 33.94 Q.25 35.70 43 .53 56,02 74 .00 17.98 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-10

Data: 29 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
3
FCC PART 15C PEAK
i1} 1 2
TPIRRTRN PRI STRFRPINI 1 ARSI ORIV BTNV AP STRY R WIS U R B B A
0 4500 4639. 4778. 4917. hH056. 5105
Fregquency (MHz)
Jite no. Jm Chamber Data no. r zZ8
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZCNTAL
Limit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer : EKewvin Hu
EUT ACTE0 Wireless Dual Band Router
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Mode IEEEG02 .11nHTZ20 CH36 S51530MH= Tx
M/ CZ01i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=) {dB/to) (dE) (dE) [dBuV) [dBuV/ m) (dBuW/m) (dE)
4975.160 33.16 g.74 35.70 49,74 E5.94 74.00 15.06 FPeak
2 5150.000 33.44 a.92 35.70 43.08 54,74 74.00 19.26 Peak
3 5177.8625 33.48 8.95 35.70 Q3.27 100.00 74.00 -2Z6.00 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 5-11
Data: 30 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
i
60
FCC PART 154 &AW
_JJ
0 4500 4639. 4778. 4917. hH056. 5105
Fregquency (MHz)
Jite no. Jm Chamber Data no. 30
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCWTAL
Lirmit FCC PART 15C AW
Env. / In=. 24%C/56% Engineer Eewvin Hu
EUT ACTE0 Wireless Dual Band Router
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11nHT20 CH36 5150MH=z Tx
M/ CZ0i
Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5150.000 33 .44 §.92 35.70 36.01 4z .67 54 .00 11.33 Awerage
2 5183.185 33.49 5.96 35.70 81.56 85.61 54.00 -34.61 Average

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7C20I page 5-12
Data: 31 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
2
i1}
FCC PART 15C Ay
1
0 4500 4639, 4778, 4917. AH056. 5195
Fregquency (MHz)
SJite no. Jio Chamber Data no. 31
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. VERTICAL
Limit FCZ PART 15C AWV
Env. / In=. 24%C/56% Engineer Eewvin Hu
ETT ACTED Wireless Dual Band Fouter
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Mode IEEES0Z .11nHT=0 CH36 5180MH=z Tx
MM Cz0i
Ant. Cahle LMF Emwission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=) {dB/to) (dE) (dE) [dBuWv) [dBuV/ m) (dBuW/m) [clE)
1 5150.000 33.44 5.92 35.70 41.z0 47 .86 54.00 .14 Average
Zz Bl8a.660 33.50 5.96 35.70 93.54 100.30 54.00 -46.30 Averadge
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dE helow the official

limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-13

Data: 32

Level (dBuvim)

120

File: G:2014 Report\T'TP-LINK\ACS 140074 2-FCC-5.1G.EMG ({132)

Date: 2014-05-20

FCC PART 15C PEAK

2

60

NSO U TN S N SO SO SR AT

i

4500

SJite no.
Dis. / Aint.
Limit

Env. / In=.
EUT

Power Rating
Test MNode
M/N

Fredq.
[MH=)

5150.000

5195

Rewark

Peak

4639. 4778. 4917. H056
Fregquency (MHz)

Jio Chamber Data no. 32

3m 2013 3115 (4580) Ant. pol. VERTICAL

FCC PART 15C PELE

24%C/56% Engineer Eewvin Hu

ACTED Wireless Dual Band Fouter

DC 12V From Adapter Input LC 1Z0V/60HE

IEEESOZ . 11nHT20 CH36 5150MH=z Tx

CZ0i
Ant. Cahle LMF Emwission
Factor Loss factor Reading Level Limits Margin
{dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
33 .44 §.92 35.70 57.50 64,16 74 .00 9.54
33.50 5.96 35.70 104 .94 111.72 74.00 -37.72

5186.660

Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:TE7C20I page 5-14

Data: 45 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
Level {dBuVim) Date: 2014-05-20

1

120

FCC PART 15C PEAK

60 53

I]5225 h274. H323. h3F2. H421. H470
Fregquency (MHz)
Jite no. : dm Chamber Data no. HE 21
Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. @ VERTICALL
Lirmit : FCC PART 15C PELE
Env., / In=s. : Z4%C/56% Engineer : EKewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode : TEEES0Z.11nHTZ0 CH4S 5Z40MH=z Tx
M/ r CE20i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
1 5z47.050 33.60 Q.02 35.70 105.587 112.749 74.00 -35.79 Peak
2 5350.000 33.76 Q.13 35.70 45.47 55.66 74 .00 15.54 Peak
3 5354.360 33.77 Q.14 35.70 51.1z2 55.33 74 .00 15.67 Peak
4 5460.000 33.94 Q.25 35.70 47,45 54,97 74 .00 19.03 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-15

Data: 46 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
& 7 3
0 h225 h274. H323. h3F2. H421. H470
Fregquency (MHz)

SJite no. Jio Chamber Data no. : 45

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

ETT ACTED Wireless Dual Band Fouter

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11nHT20 CH45 5Z40MH=z Tx

M/ CZ0i

Ant. Cahle LMF Emwission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5247 .050 33.60 Q.02 35.70 93.25 100,17 54.00 -46.17 LAverage
2 5350.000 33.76 Q.13 35.70 36.65 43.57 54 .00 10.13 Awverage
3 5460.000 33.94 Q.25 35.70 36.24 435.73 54 .00 10.27 Awverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-16

Data: 47 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
k 2 3
0 h225 h274. H323. h3F2. H421. H470
Fregquency (MHz)

SJite no. i 3w Chamber Data no. : 47

Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. HORIZCWTAL

Lirmit : FCC PART 15C LW

Env. / In=. 24%C/56% Engineer Eewvin Hu

ETT ACTED Wireless Dual Band Fouter

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11nHT20 CH45 5Z40MH=z Tx

M/ CZ0i

Ant. Cahle LMF Emwission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5243 .565 33.59 Q.02 35.70 50.54 57.45 54.00 -33.45 Lverage
2 5350.000 33.76 Q.13 35.70 35.55 4z .74 54 .00 11.26 Awverage
3 5460.000 33.94 Q.25 35.70 35.26 4z .75 54 .00 11.25 Awverage

—bkmp Factor

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

2. The emission lewvels that are Z20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182



AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:TE7C20I page 517

Data: 48 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
Level {dBuVim) Date: 2014-05-20

120

FCC PART 15C PEAK

60 ]

I]5225 h274. H323. h3F2. H421. H470
Fregquency (MHz)
Jite no. : dm Chamber Data no. HE 1= ]
Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. @ HORIZCNTAL
Lirmit : FCC PART 15C PELE
Env., / In=s. : Z4%C/56% Engineer : EKewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode : TEEES0Z.11nHTZ0 CH4S 5Z40MH=z Tx
M/ r CE20i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
1 5z4z2.150 33.59 Q.02 35.70 Qz.65 99,59 74.00 -Z5.539 Peak
2 5350.000 33.76 Q.13 35.70 46,42 53.61 74 .00 20.39 Peak
3 5446.235 33.91 Q.23 35.70 45.71 56.15 74 .00 17.85 Peak
4 5460.000 33.94 Q.25 35.70 45,52 53.01 74 .00 20.959 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-18

Data: 59 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
120 Level {dBuVim) Date: 2014-05-20
2
FCC PART 15C| PEA
1
60

I AU AU S S SIS OO AT A

4500

SJite no.
Dis. / Aint.
Limit

Env. / In=.
EUT

FPower FRating :

Test MNode
M/N

Fredq.
[MH=)

5150.000

5230

Margin Remark

Peak

4646. 4792, 4938. H084
Fregquency (MHz)
Jio Chamber Data no. 59
3m 2013 3115 (4580) Ant. pol. @ VERTICALL
FCC PART 15C PELE
24%C/56% Engineer Eewvin Hu
ACTED Wireless Dual Band Fouter
DC 12V From Adapter Input LC 1Z0V/60HE
IEEESOZ . 11nHT40 CH3S 5190MH=z Tx
CZ0i
Ant. Cahle LMF Emwission
Factor Loss factor Reading Level Limits
{dB/to) (dE) (dE) [dBuWV) [dBuV/ m) (dBuW/m) [dE)
33 .44 §.92 35.70 56.36 63.02 74 .00 10.95
33.49 §.95 35.70 101.15 107.89 74.00 -33.89

5180.360

Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7C20I page 5-19
Data: G0 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 150 &Y
|
0 4500 4646. 4792, 4938. hH084. 5230
Fregquency (MHz)

Jite no. Jm Chamber Data no. a0

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. VERTICAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer Eewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11nHT40 CH3S 5190MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5150.000 33 .44 §.92 35.70 43 .69 50.35 54 .00 3.65 ALwverage

2 5185.610 33.52 5.97 35.70 87.75 94,54 54.00 -40.54 LAverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7C20I page 5-20
Data: 61 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 15
o
0 4500 4646. 4792, 4938. hH084. 5230
Fregquency (MHz)

Jite no. Jm Chamber Data no. 61

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCWTAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer Eewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11nHT40 CH3S 5190MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5150.000 33 .44 §.92 35.70 36.32 4z .95 54 .00 11.02 Awverage

2 5189Z.040 33.51 5.97 35.70 75.96 8z.74 54.00 -25.74 Lverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor
2. The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 62 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
FCC PART 15C PHAK
60 1
WWWWWMWMWWW
0 4500 4646. 4792, 4938. hH084. 5230
Fregquency (MHz)
SJite no. Jio Chamber Data no. 62
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCWTAL
Lirmit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer Eewvin Hu
ETT t ACY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode IEEESOZ . 11nHT40 CH3S 5190MH=z Tx
M/ CZ0i
Ant. Cahle LMF Emwission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5150.000 33 .44 §.92 35.70 45.74 55.40 74 .00 15.60 Peak
2 520Z.990 33.52 5.958 35.70 89.62 6. 42 74.00 -ZZ2.42 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-22

Data: 63 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
FCC PART 15C PEAK
60 3
Www
0 5210 h262. H314. H366. H418. H470
Fregquency (MHz)
SJite no. Jio Chamber Data no. 63
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ HORIZCNTAL
Lirmit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer : EKewvin Hu
ETT ACTED Wireless Dual Band Fouter
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11nHT40 CH46 S5Z30MH=z Tx
M/ CZ0i
Ant. Cahle LMF Emwission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuV) [dBuV/ m) (dBuW/m) [dE)
1 5ZzZ0.400 33.55 Q.00 35.70 a0.z21 a7.06 74.00 -Z3.06 Peak
2 5350.000 33.76 Q.13 35.70 47.16 54.35 74 .00 19.65 Peak
3 5443.Z2:20 33.91 Q.23 35.70 49,05 56.5:2 74 .00 17.45 Peak
4 5460.000 33.94 Q.25 35.70 46,46 53.95 74 .00 20,05 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor

2. The emission lewvels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-23

Data: 64 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
\ 2 3
0 5210 h262. H314. H366. H418. H470
Fregquency (MHz)

Jite no. Jm Chamber Data no. HEE

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ HORIZCNTAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11nHT40 CH46 S5Z30MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuV) [dBuV/ m) (dBuW/m) [dE)

5222 .480 33.56 Q.00 35.70 76.97 83.83 54.00 -29.853 LAverage
2 5350.000 33.76 Q.13 35.70 35.53 4z .72 54 .00 11.28 LAwerage
3 5460.000 33.94 Q.25 35.70 35.24 4z .73 54 .00 11.27 Awverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 65 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
FCC PART 15C PEAK
60 7 3
e TE i PP SN (PN
0 5210 h262. H314. H366. H418. H470
Fregquency (MHz)
Jite no. Jm Chamber Data no. 1 65
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL
Lirmit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer : EKewvin Hu
EUT ACTE0 Wireless Dual Band Router
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11nHT40 CH46 S5Z30MH=z Tx
M/ CZ0i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5226.380 33.56 Q.00 35.70 101.60 105. 46 74.00 -34.46 Peak
2 5350.000 33.76 Q.13 35.70 47,27 54.46 74 .00 19.54 Peak
3 5460.000 33.94 Q.25 35.70 47.59 55.058 74 .00 15.92 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 66 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
\\\R_ﬁﬁ_ 7 3
0 5210 h262. H314. H366. H418. H470
Fregquency (MHz)

Jite no. Jm Chamber Data no. HE =11

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11nHT40 CH46 S5Z30MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5z227.680 33.56 Q.00 35.70 g7.77 Q4,63 54.00 -40.63 Average
2 5350.000 33.76 Q.13 35.70 36.13 43.3:2 54 .00 10.658 Awverage
3 5460.000 33.94 Q.25 35.70 35.67 43.16 54 .00 10.54 Awverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 79

Level (dBuvim)

File: G:2014 Report\T'TP-LINK\ACS 140074 2-FCC-5.1G.EMG ({132)

Date: 2014-05-20

120

FCC PART 15C PEAN

S U oW o o et s

1

4500

SJite no.
Dis. / Aint.
Limit

Env. / In=.
EUT

Power Rating
Test MNode
M/N

o, Fredq.
[MH=)

5146.350
£ 5150.000

4639, 4778, 4917. AH056.
Fregquency (MHz)

Jio Chamber Data no. HE=]

3m 2013 3115 (4580) Ant. pol. @ VERTICALL

FCC PART 15C PELE

24%C/56% Engineer : EKewvin Hu

ACTED Wireless Dual Band Fouter

5195

Rewark

DC 12V From Adapter Input LC 1Z0V/60HE

IEEESOZ . 11lac WHTZ0 CH3A 5150MH=z Tx

CZ0i
Ant. Cable LMP Emission
Factor Loss factor Reading Level Limits Margin
{dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
33.43 §.92 35.70 55.85 65.50 74 .00 .50
33.44 §.92 35.70 55.80 6Z.46 74 .00 11.54
33.50 5.96 35.70 104.03 110.79 74.00 -36.79

3 518&.050

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 5-27
Data: 80 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
2
i1}
FCC PART 15C Ay
1
]
0 4500 4639, 4778, 4917. AH056. 5195
Fregquency (MHz)
SJite no. Jio Chamber Data no. [=1u]
Dis. / Ant. 3] 2013 3115 (4530) Ant. pol. VERTICAL
Limit FCZ PART 15C AWV
Env. / In=. 24%C/56% Engineer Eewvin Hu
ETT ACTED Wireless Dual Band Fouter
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Mode IEEES0Z .11ac VHTZO CH36 5180MHz Tx
MM Cz0i
Ant. Cahle LMF Emwission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=) {dB/to) (dE) (dE) [dBuWv) [dBuV/ m) (dBuW/m) [clE)
1 5150.000 33.44 5.92 35.70 40.93 47 .59 54.00 6.41 Averadge
Zz Bl8a.660 33.50 5.96 35.70 93.086 99,582 54.00 -45.82 DAveradge
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dE helow the official

limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7C20I page 5-28
Data: 81 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 15 &V
1}
0 4500 4639. 4778. 4917. hH056. 5105
Fregquency (MHz)
Jite no. Jm Chamber Data no. g1
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCWTAL
Lirmit FCC PART 15C AW
Env. / In=. 24%C/56% Engineer Eewvin Hu
EUT ACTE0 Wireless Dual Band Router
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11lac WHTZ0 CH3A 5150MH=z Tx
M/ CZ0i
Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5150.000 33 .44 §.92 35.70 36.13 4z.79 54 .00 11.21 Awverage
2 5176.235 33.48 §.95 35.70 §1.05 a7.78 54.00 -33.75 LAverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 5-29
Data: §2 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
120 Level {dBuVim) Date: 2014-05-20
3
FCC PART 15C PHAK
60

4500

SJite no.
Dis. / Aint.
Limit

Env. / In=.
EUT

Power Rating
Test MNode
M/N

o, Fredq.
[MH=)
L088.665

2 5150.000
3 51584.575

4639, 4778, 4917. AH056. 5195
Fregquency (MHz)

Jio Chamber Data no. HE= A

3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL

FCC PART 15C PELE

24%C/56% Engineer : EKewvin Hu

ACTED Wireless Dual Band Fouter

DC 12V From Adapter Input LC 1Z0V/60HE

IEEESOZ . 11lac WHTZ0 CH3A 5150MH=z Tx

CZ0i
Ant. Cable LMP Emission
Factor Loss factor Reading Level Limits Margin Rewark
{dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
33.34 5.56 35.70 49,46 55.96 74 .00 15.04 Peak
33.44 §.92 35.70 46.75 53.44 74 .00 20.56 Peak
33.50 5.96 35.70 Qz.24 99,00 74.00 -Z5.00 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-30

Data: 95 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
FCC PART 15C PEAK
60 3 3 1
SICCTRPR RETRE L N TR R SRR T, U SSPR NS RE f (RN R
0 h225 h274. H323. h3F2. H421. H470
Fregquency (MHz)
SJite no. i 3w Chamber Data no. 1 95
Dis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. VERTICAL
Lirmit : FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer Eewvin Hu
ETT ACTED Wireless Dual Band Fouter
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11lac WHTZ0 CH48 5Z40MHz Tx
M/ CZ0i
Ant. Cahle LMF Emwission
o Fredqg Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuV) [dBuV/ m) (dBuW/m) [dE)
1 5Z35.965 33.58 Q.02 35.70 104.15 111.05 74.00 -37.05 Peak
2 5350.000 33.76 Q.13 35.70 47 .65 54.57 74 .00 19.15 Peak
3 5429.085 33.89 Q.21 35.70 49,57 56.97 74 .00 17.03 Peak
4 5460.000 33.94 Q.25 35.70 47,09 54,58 74 .00 19.42 Peak

—Amp Factor

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

2. The emission lewvels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 96 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
L Z k!
0 h225 h274. H323. h3F2. H421. H470
Fregquency (MHz)

Jite no. Jm Chamber Data no. HE=11

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11lac WHTZ0 CH48 5Z40MHz Tx

M/ CZ0i

Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5237.985 33.58 9.01 35.70 Qz.54 99,43 54.00 -45.43 LAverage
2 5350.000 33.76 Q.13 35.70 36.856 44,05 54 .00 9.95 Lwverage
3 5460.000 33.94 Q.25 35.70 36.54 43,583 54 .00 10.17 Awverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 97 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
\ 2 3
0 h225 h274. H323. h3F2. H421. H470
Fregquency (MHz)

SJite no. Jio Chamber Data no. HEN=1r

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ HORIZCNTAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

ETT ACTED Wireless Dual Band Fouter

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11lac WHTZ0 CH48 5Z40MHz Tx

M/ CZ0i

Ant. Cahle LMF Emwission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5245.525 33.59 Q.02 35.70 g0.61 87.5:2 54.00 -33.52 LAverage
2 5350.000 33.76 Q.13 35.70 35.64 4z .83 54 .00 11.17 Awverage
3 5460.000 33.94 Q.25 35.70 35.54 4z .83 54 .00 11.17 Awverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:TE7C20I page 5-33

Data: 98 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}

120 Level {dBuVim) Date: 2014-05-20

FCC PART 15C PEAK

i1} el

I]5225 h274. H323. h3F2. H421. H470
Fregquency (MHz)
Jite no. : dm Chamber Data no. : 98
Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. @ HORIZCNTAL
Lirmit : FCC PART 15C PELE
Env., / In=s. : Z4%C/56% Engineer : EKewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode : IEEES0:Z.11ac VHTZ20 CH4S5 5Z40MHz Tx
M/ r CE20i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
1 5245.5:25 33.59 Q.02 35.70 Qz.64 99,55 74.00 -Z5.55 Peak
2 5350.000 33.76 Q.13 35.70 47 .56 54.75 74 .00 19.25 Peak
3 5427.860 33.88 Q.21 35.70 45.358 55.77 74 .00 15.253 Peak
4 5460.000 33.94 Q.25 35.70 46,10 53.5%9 74 .00 20.41 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 101 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
120 Level {dBuVim) Date: 2014-05-20
2
FCC PART 15C PE
1/
60

WWMWW%WWWWWWWMM}

4500

SJite no.
Dis. / Aint.
Limit

Env. / In=.
EUT

FPower FRating :

Test MNode
M/N

Fredq.
[MH=)

5150.000

5230

Margin Remark

Peak

4646. 4792, 4938. H084
Fregquency (MHz)
Jio Chamber Data no. 101
3m 2013 3115 (4580) Ant. pol. @ VERTICALL
FCC PART 15C PELE
24%C/56% Engineer Eewvin Hu
ACTED Wireless Dual Band Fouter
DC 12V From Adapter Input LC 1Z0V/60HE
IEEESOZ . 11ac WHT40 CH3S 5190MH=z Tx
CZ0i
Ant. Cahle LMF Emwission
Factor Loss factor Reading Level Limits
{dB/to) (dE) (dE) [dBuWV) [dBuV/ m) (dBuW/m) [dE)
33 .44 §.92 35.70 54.79 61.45 74 .00 12.55
33.52 5.958 35.70 100.43 107.23 74.00 -33.23

£ 5200.300

Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C20I page 5-35
Data: 102 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 150 &Y
|
0 4500 4646. 4792, 4938. hH084. 5230
Fregquency (MHz)

Jite no. Jm Chamber Data no. 1oz

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. VERTICAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer Eewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11ac WHT40 CH3S 5190MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5150.000 33 .44 §.92 35.70 43.70 50.36 54 .00 3.64 RLwverage

2 5185.610 33.52 5.97 35.70 87.72 94,51 54.00 -40.51 Average

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7C20I page 5-36
Data: 103 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 15C
1
0 4500 4646. 4792, 4938. hH084. 5230
Fregquency (MHz)

Jite no. Jm Chamber Data no. 103

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCWTAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer Eewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11ac WHT40 CH3S 5190MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5150.000 33 .44 §.92 35.70 36.46 43.1z2 54 .00 10.5858 Awverage

2 5z205.910 33.53 5.958 35.70 75.58 82.39 54.00 -25.39 Lverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 104 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
FCC PART 15C PEAQK
0 4500 4646. 4792, 4938. hH084. 5230
Fregquency (MHz)
SJite no. Jio Chamber Data no. 104
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCHNTALL
Lirmit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer Eewvin Hu
ETT t ACY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode IEEESOZ . 11ac WHT40 CH3S 5190MH=z Tx
M/ CZ0i
Ant. Cahle LMF Emwission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuWv) [dBuV/ m) (dBuW/m) [dE)
5150.000 33 .44 §.92 35.70 47 .54 54.:z20 74 .00 19.50 Peak
2 5186.200 33.50 5.96 35.70 85.39 95.15 74.00 -21.15 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:TE7C20I page 5-38

Data: 115 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}
Level {dBuVim) Date: 2014-05-20

120

. FCC PART 15C PEAK

60 ]

I]521I] h262. H314. H366. H418. H470
Fregquency (MHz)
Jite no. : dm Chamber Data no. : 115
Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. @ VERTICALL
Lirmit : FCC PART 15C PELE
Env., / In=s. : Z4%C/56% Engineer : EKewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode : IEEES0:Z.11ac VHT40O CH46 5Z30MH=z Tx
M/ r CE20i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
1 523Z.100 33.57 9.01 35.70 99.589 106,77 74.00 -32.77 Peak
2 5350.000 33.76 Q.13 35.70 47.49 54.65 74 .00 19.532 Peak
3 5385.1:20 33.83 Q.15 35.70 45.93 56.24 74 .00 17.76 Peak
4 5460.000 33.94 Q.25 35.70 46,08 53.57 74 .00 20,43 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 116 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
\\ . s
0 5210 h262. H314. H366. H418. H470
Fregquency (MHz)

SJite no. Jio Chamber Data no. : 1is

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

ETT ACTED Wireless Dual Band Fouter

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11ac WHT40 CH46 5Z30MH=z Tx

M/ CZ0i

Ant. Cahle LMF Emwission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5z227.680 33.56 Q.00 35.70 87.35 Q4,21 54.00 -40.21 Average
2 5350.000 33.76 Q.13 35.70 36.10 43.29 54 .00 10.71 Awverage
3 5460.000 33.94 Q.25 35.70 35.65 435.14 54 .00 10.56 Awverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX )

FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-40

Data: 117 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
\ 2 3
0 5210 h262. H314. H366. H418. H470
Fregquency (MHz)

Jite no. Jm Chamber Data no. : 117

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ HORIZCNTAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11ac WHT40 CH46 5Z30MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuV) [dBuV/ m) (dBuW/m) [dE)

5z19.100 33.55 §.99 35.70 75.66 §z.50 54.00 -Z5.50 LAverage
2 5350.000 33.76 Q.13 35.70 35.55 4z .74 54 .00 11.26 Awverage
3 5460.000 33.94 Q.25 35.70 35.24 4z .73 54 .00 11.27 Awverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 118 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
FCC PART 15C PEAK
60
EWM
0 5210 h262. H314. H366. H418. H470
Fregquency (MHz)
SJite no. Jio Chamber Data no. : 115
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ HORIZCNTAL
Lirmit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer : EKewvin Hu
ETT ACTED Wireless Dual Band Fouter
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11ac WHT40 CH46 5Z30MH=z Tx
M/ CZ0i
Ant. Cahle LMF Emwission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5z21.180 33.55 Q.00 35.70 §5.46 a5.31 74.00 -21.31 Peak
2 5350.000 33.76 Q.13 35.70 47.51 54.70 74 .00 19.530 Peak
3 5460.000 33.94 Q.25 35.70 47,00 54.49 74 .00 19.51 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182




AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:TE7C20I page 5-42

Data: 119 File: G:2014 Report'T'TP-LINKIACS1400742-FCC-5.1G.EMG (132}

120 Level {dBuVim) Date: 2014-05-20

FCC PART 15C PEAK

i1} K

I]51&‘5 h226. H287. H348. 5409. H470
Fregquency (MHz)
Jite no. : dm Chamber Data no. : 119
Iis. / Ant. Hc} 1] 2013 3115 (4580) Ant. pol. @ HORIZCNTAL
Lirmit : FCC PART 15C PELE
Env., / In=s. : Z4%C/56% Engineer : EKewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode : TIEEES0Z.11ac VHTSO CH4:2 5Z10MH=z Tx
M/ r CE20i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
1 5Z36.065 33.58 9.01 35.70 87.13 Q4.0:z2 74.00 -zZ0.02 Peak
2 5350.000 33.76 Q.13 35.70 46.57 54.06 74 .00 19.94 Peak
3 540Z.9200 33.54 Q.19 35.70 49.10 56.43 74 .00 17.57 Peak
4 5460.000 33.94 Q.25 35.70 47,18 54,87 74 .00 19.33 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Data: 120 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
I
K 2 5
0 5165 h226. H287. H348. 5409. H470
Fregquency (MHz)
Jite no. Jm Chamber Data no. 120
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ HORIZCNTAL
Lirmit FCC PART 15C AW
Env. / In=. 24%C/56% Engineer : EKewvin Hu
EUT ACTE0 Wireless Dual Band Router
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11ac WHTSO CH4Z2 5Z10MH=z Tx
M/ CZ0i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5z217.460 33.55 §.99 35.70 71.47 75.31 54.00 -24.31 Average
2 5350.000 33.76 Q.13 35.70 35.56 4z .75 54 .00 11.25 Awverage
3 5460.000 33.94 Q.25 35.70 35.24 4z .73 54 .00 11.27 Awverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 121 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
60
FCC PART 15C &Y
\ . .
0 5165 h226. H287. H348. 5409. H470
Fregquency (MHz)

Jite no. Jm Chamber Data no. : 121

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer : EKewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11ac WHTSO CH4Z2 5Z10MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5227.525 33.56 Q.00 35.70 §z.10 §5.96 54.00 -34.96 Lverage
2 5350.000 33.76 Q.13 35.70 36.30 43.49 54 .00 10.51 Awverage
3 5460.000 33.94 Q.25 35.70 35.67 43.16 54 .00 10.54 Awverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 122 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
1
FCC PART 15C PEAK
60 3
P N PO I S PSS WY
0 5165 h226. H287. H348. 5409. H470
Fregquency (MHz)
SJite no. Jio Chamber Data no. HE
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer : EKewvin Hu
ETT ACTED Wireless Dual Band Fouter
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Mode IEEEG0Z2 .11ac VHTSO CH4z2 S5210MH=z Tx
M/ CZ01i
Ant. Cahle LMF Emwission
o Fredqg Factor Loss factor Reading Level Limits Margin Rewark
[MH=) {dB/to) (dE) (dE) [dBuV) [dBuV/ m) (dBuW/m) (dE)
1 5199.160 33.52 g.97 35.70 Qg.90 105. 69 74.00 -31.69 Peak
2 5350.000 33.76 9.13 35.70 47.41 54,60 74.00 19.40 Peak
3 5357.760 33.77 9.14 35.70 49,72 56.93 74.00 17.07 Peak
4 S5460.000 33.94 Q.25 35.70 45.95 53.44 74,00 20.56 Peak

Emizzion Lewel= Antenna Factor + Cable Loss + FEeading

—Amp Factor

The emission lewvels that are Z20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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Data: 123
Level (dBuvim)

File: G:2014 Report\T'TP-LINK\ACS 140074 2-FCC-5.1G.EMG ({132)

Date: 2014-05-20

120

FCC PARY 15C PEAK

ﬁuW

:

4500 4651. 4802. 4953. 5104. h255
Fregquency (MHz)
Jite no. Jm Chamber Data no. r 123
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL
Lirmit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer Eewvin Hu
EUT : ACTY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Maode IEEESOZ . 11ac WHTSO CH4Z2 5Z10MH=z Tx
M/ CZ0i
Ant. Cable LMP Emission
o, Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5150.000 33 .44 §.92 35.70 60,20 66,56 74 .00 7.14 Peak
2 5225.575 33.57 Q.00 35.70 97.36 104.23 74.00 -30.23 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Eeading

—bkmp Factor
2. The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 124 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 15C) 8y
T
0 4500 4651. 4802. 4953. 5104. h255
Fregquency (MHz)

Jite no. Jm Chamber Data no. 124

Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. VERTICAL

Lirmit FCC PART 15C AW

Env. / In=. 24%C/56% Engineer Eewvin Hu

EUT ACTE0 Wireless Dual Band Router

Power Rating DC 12V From Adapter Input LC 1Z0V/60HE

Test Maode IEEESOZ . 11ac WHTSO CH4Z2 5Z10MH=z Tx

M/ CZ0i

Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)

5150.000 33 .44 §.92 35.70 45.54 5z.z20 54 .00 1.80 Average

2 5z227.065 33.56 Q.00 35.70 80.15 g87.01 54.00 -33.01 Average

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 1245 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
120 Level (dBuvim) Date: 2014-05-20
2
60
FCC PART 15¢ &
0 4500 4651. 4802. 4953. 5104. h255
Fregquency (MHz)
Jite no. Jm Chamber Data no. 125
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCWTAL
Lirmit FCC PART 15C AW
Env. / In=. 24%C/56% Engineer Eewvin Hu
EUT ACTE0 Wireless Dual Band Router
Power Rating DC 12V From Adapter Input LC 1Z0V/60HE
Test Maode IEEESOZ . 11ac WHTSO CH4Z2 5Z10MH=z Tx
M/ CZ0i
Ant. Cable LMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=z) {dB/to) (dE) (dE) [dBuv) [dBuV/ m) (dBuW/m) [dE)
5150.000 33 .44 §.92 35.70 3ig.16 44,52 54 .00 9.15 Awverage
2 5215.760 33.55 §.99 35.70 69,92 76.76 54.00 -Z:Z.76 LAverage

Emission Lewvel= Antenna Factor + Cable Loss + Eeading
—bkmp Factor

The emission lewvels that are Z20dE helow the official
limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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Data: 126 File: G:2014 Report'T'TP-LINKACS14Q0742-FCC-5.1G.EM6 (132)
Level (dBuvim) Date: 2014-05-20
120
2
FCC PART (150 PEA
i1}
0 4500 4651. 4802, 4953, 5104. h255
Fregquency (MHz)
SJite no. Jio Chamber Data no. 126
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. HORIZCOWNTAL
Limit FCZ PART 15C PELE
Env. / In=. 24%C/56% Engineer Eewvin Hu
ETT t ACY50 Wireless Dual Band Router
Power Rating : DC 12V From Adapter Input AC 120V/&60HzZ
Test Mode IEEES0Z .11ac VHTSO CH4Z2 52 10MHz Tx
MM Cz0i
Ant. Cahle LMF Emwission
o Fredq. Factor Loss factor Reading Level Limits Margin Rewark
[MH=) {dB/to) (dE) (dE) [dBuWv) [dBuV/ m) (dBuW/m) [clE)
1 5150.000 33.44 5.92 35.70 49,41 E&6.07 74 .00 17.93 Peak
Z 5199.5885 33.52 5.97 35.70 85.60 92.39 74.00 -18.39 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dE helow the official

limit @re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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6. 20dB & 26dB Bandwidth Test

6.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.31, 13 1Year
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,14 1 Year
6.2.Limit
No limit

6.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 300kHz RBW and
1 MHz VBW. The 26dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 26dB.

6.4.Test Results

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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20dB bandwidth

EUT:AC750 Wireless Dual Band Router
M/N:C20i
Test date: 2014-05-21 Pressure: 101.3+1.0 kpa | Humidity:53.4+3.0%
Tested by: Kevin Hu Test site: RF site Temperature:21.8+0.6 'C
Cable loss: 1 dB Attenuator loss: 20 dB
Frequenc 20dB bandwidth Limit
Test Mode (MHz) (MHz) (kHz)
5180 18.63 N/A
l1a 5200 18.86 N/A
5240 18.64 N/A
'n 5180 19.30 N/A
HT20 5200 22.85 N/A
5240 19.31 N/A
I1n 5190 38.93 N/A
HT40 5230 39.50 N/A
5180 19.26 N/A
Hac 5200 19.56 N/A
VHT20
5240 19.36 N/A
11ac 5190 38.90 N/A
VHT40 5230 38.94 N/A
Ilac
VHTR0 5210 79.93 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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26dB bandwidth

EUT:AC750 Wireless Dual Band Router
M/N:C20i
Test date: 2014-05-21 Pressure: 101.3£1.0 kpa Humidity:53.443.0%
Tested by: Kevin Hu Test site: RF site Temperature:21.8+0.6 C
Cable loss: 1 dB Attenuator loss: 20 dB
Frequency 26dB bandwidth Limit
Test Mode (MHz) (MHz) (KHz)
5180 20.81 N/A
11a 5200 23.04 N/A
5240 20.76 N/A
" 5180 22.28 N/A
n
HT20 5200 29.99 N/A
5240 23.15 N/A
1ln 5190 40.41 N/A
HT40 5230 59.83 N/A
5180 24.92 N/A
Iac 5200 24.11 N/A
VHT20 .
5240 22.37 N/A
11ac 5190 40.56 N/A
VHT40 5230 50.20 N/A
1lac
VHTR0 5210 93.65 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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20dB bandwidth
11a
5180MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.180000000 GHz

"
WIFGain:Low

" Trig: Frew Run

NEL:EK LLA0:00 PH Hay 21 2014
Center Freq: 5180000000 GHz Radio 51ud: None
AvglHeld:=10/10

#Amen: 30 dB Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

i Y L L D

F

{Center 5.18 GHz
HRes BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz Sweep 1ms

Total Power 22.0 dBm

16.676 MHz

Transmit Freq Error
x dB Bandwidth

88.292 kHz
18.63 MHz x dB

OBW Power 99.00 %

=20.00 dB

B
Frequency

Center Freq

5.180000000 GHz

CF Step
3.000000 MHz

Span 30 MHz§5 Man

FreqOffset
DHz

5200MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5200000000 GHz

WIFGain:Low

Center Fr;bq: 8. 200000000 GHz
" Trig: Frew Run AvglHeld:=10/10
#Amen: 20 dB

11:50:59 PH Hay 21,201+

Radio 3ud: Nong

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

_—

e T

bl

{Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

-"1"

|
[II. t-.

Ty
M L o
g LT

| -

Span 30 MHz§5 Man
Sweep 1ms

#VBW 1 MHz

Total Power 21.7T dBm

16.736 MHz

Transmit Freq Error
x dB Bandwidth

il 55

90.314 kHz
18.86 MHz x dB

OBW Power 99.00 %

=20.00 dB

STATLN

B
Frequency

CF Step
3.000000 MHz

FreqOffset
DHz

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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5240MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.240000000 GHz

WIFGain:Low

" Trig: Frew Run

=

NEL:EK 12:17:35 &AM May 22. 3014
Center Freq: 5240000000 GHz Radio 5ud: None
AvglHeld:=10/10

#Amen: 30 dB Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

{Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

e

Frequency

Center Freq
5 240000000 GHz

)
R T Y

CF Step

Span 30 MHz§5
#VBW 1 MHz Sweep 1ms

Total Power 21.7T dBm

16.730 MHz

Transmit Freq Error
x dB Bandwidth

32.211 kHz
18.64 MHz

OBW Power
x dB

99.00 %
=20.00 dB

3.000000 MHz

FreqOffset

DHz

11n HT20
5180MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.180000000 GHz

WIFGain:Low

" Trig: Frew Run

=

NEL:EK LL40:25 PH Hay 21. 2014
Center Freq: 5180000000 GHz Radio 51ud: None
AvglHeld:=10/10

#Amen: 30 dB Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

R e b A T e R P il e

{Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

e

Frequency

Center Freq

X
L 1

L5

'r1

O
g Bl B A A
U L A

5.180000000 GHz

CF Step

Span 30 MHz§5
Sweep 1ms

#VBW 1 MHz

Total Power 22.3 dBm

17.629 MHz

Transmit Freq Error
x dB Bandwidth

il 55

74.444 kHz
19.30 MHz

OBW Power
x dB

99.00 %
=20.00 dB

STATLN

3.000000 MHz

FreqOffset

DHz

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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5200MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5200000000 GHz

HIFGaln:Laow #Amen: 30 dB

Center Fr;bq: 8. 200000000 GHz
" Trig: Frew Run AvglHeld:=10/10

B
Frequency

120130 AH Hay 32, 2614
Radio Sud: Nong

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

{Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.892 MHz

Transmit Freq Error
x dB Bandwidth

87.897 kHz
22 85 MHz

OBW Power
x dB

T B et Lo R b e DR L

CF Step
3.000000 MHz

Span 30 MHz§5 Man

Sweep 1ms

24.1 dBm FreqOffset

DHz

99.00 %
=20.00 dB

5240MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.240000000 GHz

Center Freq: 5240000000 GHz
y Trig: Frek Run

-
HIFGaln:Laow #Amen: 30 dB

B
Frequency

121 0:07 A May 32, 2614
Radio Sud: Nong

AvglHeld=100110

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

P "
FRTPAPII g WP & SN R RIRP R A T P e o |
| e L Wy Bt

{Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.595 MHz

Transmit Freq Error
x dB Bandwidth

22 624 kHz
19.31 MHz

OBW Power
x dB

Center Freq

| 6240000000 GHz
1

|
i,
i "J'.-"‘-,."..-'n o

CF Step
3.000000 MHz
Man

Span 30 MHz§5
Sweep 1ms

21.1 dBm Freq Offset

DHz

99.00 %
=20.00 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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11n HT40
5190MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl i
11:03:06 PH Hay 21. 2014

LA ] N Y i N T ] Fflql.llnw
I 00 Center Freq: 5190000000 GHz Radio Sul: Mone
Ceonter qu 5.180000000 GHz v Trig: Frek Run AvglHeld=100110

MFGain:Low " sanen: 20 0B Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

1';
r
iy phe !

|
==

{Center 5.19 GHz Span 60 MHz {5
HRes BW 470 kHz VBW 5 MHz Sweep 1ms

Occupied Bandwidth Total Power 21.0 dBm
36.230 MHz

Transmit Freq Error 123.34 kHz OBW Power 99.00 %

x dB Bandwidth 38.93 MHz x dB -20.00 dB

5230MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl -
WELLH AT 11:04:27 PH May 21 2014
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio St None Frequancy
! Trig: Frea Run AvglHedd:>10M10
AFGain:Low gAmen: 20 dB Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

e L ]
i

it

o

CF Step
SN SN —" —— — U —— | 6.000000 MHz
{Center 5.23 GHz Span 60 MHz {5 Man

HRes BW 470 kHz VBW 5 MHz Sweep 1ms

Occupied Bandwidth Total Power 24.2 dBm Freq Offset

DHz

36.432 MHz

Transmit Freq Error 101.72 kHz OBW Power 99.00 %
x dB Bandwidth 39.50 MHz x dB -20.00 dB

il 55 STATLN
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1lac VHT40
5180MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.180000000 GHz

"
WIFGain:Low

" Trig: Frew Run

Center Fr;bq: 5. 180000000 GHz
AvglHeld:=10/10
#Amen: 20 dB

B
Frequency

11:08:44 PH May 21, 2014
Radio 5w Mone

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

ol
oM AT

{Center 5.18 GHz

HRes BW 300 kHz

Occupied Bandwidth

T

#VBW 1 MHz

Total Power

17.627 MHz

Transmit Freq Error
x dB Bandwidth

69.558 kHz
19.26 MHz

OBW Power
x dB

AL AL AL sl iy

22.4 dBm

Center Freq
5.180000000 GHz

CF Step
3.000000 MHz

Span 30 MHz§5 Man

Sweep 1ms

FreqOffset
DHz

99.00 %
=20.00 dB

5200MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5200000000 GHz

"
WIFGain:Low

" Trig: Frew Run

Center Frtq 5200000000 G
FwannId =10/110
#Amen: 30 dB

Radio Sud: Nong

B
Frequency

1:07:51 AH May 32, 201

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21000

A st PR gt e ettt M|
'\ml..
4"”-9;.-11..,

{Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.645 MHz

Transmit Freq Error
x dB Bandwidth

41.372 kHz
19.56 MHz

OBW Power
x dB

Span 30 MHz
Sweep 1ms

22.1 dEBm

99.00 %
=20.00 dB

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14182
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5240MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.240000000 GHz

e Trig: Frea Run
WGl Low

#Amen: 30 dB

Center Fr;bq: 5.240000000 GHz
AvglHeld:=10/10

B
Frequency

1231201 A Hay 32, 261

Radio Sud: Nong

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

E

{Center 5.24 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

17.604 MHz
35.454 kHz
19.36 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
5 240000000 GHz

- .

CF Step
3.000000 MHz

Span 30 MHz§5 Man

Sweep 1ms

FreqOffset
DHz

21.6 dEBm

99.00 %
=20.00 dB

1lac VHT40
5190MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.190000000 GHz

WIFGain:Low

" Trig: Frew Run
#Amen: 20 dB

Center Fr;bq: 8. 1890000000 GHz
AvglHeld:=10/10

i (i

13:01:00 PH May 21, 2014
Frequency

Radio 3ud: Nong

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

bt it ottt | b P bt Attt

'

_Ill::n:nter 5.19 GHz
#Res BW 470 kHz

VBW 3 MHz

Occupied Bandwidth Total Power

36.254 MHz
124.98 kHz
38.90 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

il 55

Span 60 MHz§5
Sweep 1ms

20.8 dEBm

99.00 %
=20.00 dB

STATLN
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5230MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.230000000 GHz

WIFGain:Low

" Trig: Frew Run

Center Fr;bq: S.230000000 GHz
AvglHeld:=10/10
#Amen: 20 dB

i (i

L1:07:02 PH Hay 21,201+

Radio 3ud: Nong

Frequency

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

O e L

{Center 5.23 GHz
#Res BW 470 kHz

Occupied Bandwidth

o

VBW 3 MHz

Total Power

36.299 MHz

Transmit Freq Error
x dB Bandwidth

132.44 kHz
38.94 MHz x dB

OBW Power

23.4 dBm

CF Step

£.000000 MHz

Span 60 MHz§5 Man
Sweep 1ms

FreqOffset
DHz

99.00 %
=20.00 dB

1lac VHTS80
5210MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5210000000 GHz

"
WIFGain:Low

" Trig: Frew Run

Center Fr;bq: 8210000000 GHz
AvglHeld:=10/10
#Amen: 20 dB

o i

185021 PH Hay 21,201+

Radio 5ud: Mone Frequancy

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

|Center 5.21 GHz Span 100 MHz} Man
i P Auto

IRes BW 910 kHz

Occupied Bandwidth

VBW 8 MHz

Total Power

21.6 dEBm

Center Freq
5.210000000 GHz

CF Step
10000000 MHz

Sweep 1ms

FreqOffset
DHz

75.558 MHz

249 60 kHz OBW Power
79.93 MHz X dB

Transmit Freq Error
x dB Bandwidth

il 55

99.00 %
=20.00 dB

STATLN
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26dB bandwidth:
1lla
5180MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl i
NELTH M AT LE:45:17 PH May 21 2014
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio St None Frequancy
! Trig: Frea Run AvglHedd:>10M10
AFGain:Low gAmen: 20 dB Radio Device: BTS

Ref Offset 31 dB
Ref 21.00 dBm
oL ———————
Center Freq

I e e i i o e s vt 5.180000000 GHz

I
T
i i'lp:_.- '.| .Ii-"“'\ﬂ T _Ili\_

i
bt

CF Step
il T — i i —— — — e e— 3.000000 MHz
{Center 5.18 GHz Span 30 MHz {5 Man

HRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 22.3 dBm FreqOffset
oH
16.712 MHz .

Transmit Freq Error 76.948 kHz OBW Power 99.00 %
x dB Bandwidth 20.81 MHz x dB -26.00 dB

5200MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl i
M AT L1:58:42 PH Hay 21. 2014

Radio 5wl Mone Frequancy

2 [i]1] Center Fr;bq: 5.200000000 GHz
Eoieor Erua SONEIDI0 S Y Trig: Fres Run AvglHeld:=1010

MFGain:Low " sanen: 20 0B Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

et e Mok i e B e oot

CF Step

Sl | sy | [ —" S—— —— | —— i | — 3000000 MHz

{Center 5.2 GHz Span 30 MHz {5 Man
HRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 21.4 dBm FreqOffset
oH
16.706 MHz .

Transmit Freq Error 93.625 kHz OBW Power 99.00 %
x dB Bandwidth 23.04 MHz x dB -26.00 dB

il 55 STATLN
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5240MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.240000000 GHz

WIFGain:Low

Center Freq: 5240000000 GHz
" Trig: Frew Run

#Amen: 30 dB

B
Frequency

131727 A May 32, 2914

Radio Sud: Nong

AvglHeld:=10/10

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

{Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.729 MHz

Transmit Freq Error
x dB Bandwidth

29.003 kHz
20.76 MHz x dB

OBW Power

Center Freq
5 240000000 GHz

sl

B I r
‘IIL'!"':;I Al 1"r4_.-';-.f.__~*

CF Step

3.000000 MHz

Span 30 MHz§5 Man
Sweep 1ms

21.6 dBm Freq Offset

DHz

99.00 %
=26.00 dB

11n HT20
5180MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.180000000 GHz

"
WIFGain:Low

Center Freq: 5180000000 GHz
" Trig: Frew Run
#Amen: 20 dB

B
Frequency

RL0:16 PH Hay 20,2014
Radio 3ud: Nong

AvglHeld:=10/10

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

Center Freq

At sttt vmrey, | el Bl s s 5180000000 GHz

{Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.628 MHz

Transmit Freq Error
x dB Bandwidth

75.343 kHz
2228 MHz x dB

OBW Power

CF Step

3.000000 MHz

Span 30 MHz§5 Man
Sweep 1ms

22.1 dBm Freq Offset

DHz

99.00 %
=26.00 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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5200MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.200000000 GHz Center Ff.H!i 5200000000 GHz

-
HIFGaln:Laow #Amen: 30 dB

H
" Trig: Frew Run AvglHeld:=10/10

B
Frequency

12:01:53 AH Hay 32, 2614

Radio Sud: Nong

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

. IS T P S,
ettt 1. e e ke S

|
—

{Center 5.2 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

17.937 MHz
104.28 kHz OBW Power
29.99 MHz X dB

Transmit Freq Error
x dB Bandwidth

e e e e P

e At

CF Step

3.000000 MHz

Span 30 MHz§5 Man
Sweep 1ms

24.4 dBm FreqOffset

DHz

99.00 %
=26.00 dB

5240MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq: 5240000000 GHz
Trig: Free Run

Center Freq 5.240000000 GHz
* gamen: 20 a8

WIFGain:Low

i (i

12:10:10 MM May 22, 2614
Frequency

Radio Sud: Nong

AvglHeld=100110

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

L e M W R N S AP

i

{Center 5.24 GHz
#Res BW 300 kHz

#VBW 1 MHz

Occupied Bandwidth Total Power

17.602 MHz
26.498 kHz OBW Power
23.15 MHz X dB

Transmit Freq Error
x dB Bandwidth

Center Freq
5 240000000 GHz

L] =
i e Y
~FI*NyN

CF Step

3.000000 MHz

Span 30 MHz§5 Man
Sweep 1ms

21.4 dBm Freq Offset

DHz

99.00 %
=26.00 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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11n HT40
5190MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.190000000 GHz

"
WIFGain:Low

v Trig: Frek Run

Center Freq: 5190000000 GHz

#Amen: 30 dB

B
Frequency

R1:02:53 PH Hay 21,201+

Radio 3ud: Nong

AvglHeld=100110

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

/

¥

&

i
'."i''-.'-..""l'r.‘-"f‘"II Y |

g

{Center 5.19 GHz
#Res BW 470 kHz

Occupied Bandwidth

T TR ST _r'-‘-—hl'-'u‘il-'i'.‘. e L e

VBW 3 MHz

Total Power

36.201 MHz

Transmit Freq Error
x dB Bandwidth

126.79 kHz
40.41 MHz x dB

OBW Power

Span 60 MHz§5
Sweep 1ms

20.6 dEBm

99.00 %
=26.00 dB

5230MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.230000000 GHz

WIFGain:Low

" Trig: Frew Run

Center Freq: 5. 230000000 GHz

#Amen: 30 dB

B
Frequency

BL:04:40 PH Hay 21,201+

Radio 3ud: Nong

AvglHeld:=10/10

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

i B P
e T )

{Center 5.23 GHz
#Res BW 470 kHz

Occupied Bandwidth

VBW 3 MHz

Total Power

36.469 MHz

Transmit Freq Error
x dB Bandwidth

il 55

108.52 kHz
59.83 MHz x dB

OBW Power

[} '
.,.,‘p.-p..4,~_r,_._.':_-|r.-#$ i

CF Step
SR £.000000 MHz
Span 60 MHz§5 Man
Sweep 1ms

FreqOffset
DHz

24.3 dBm

99.00 %
=26.00 dB

STATLN
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1lac VHT20
5180MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl -
HEL T M AT L1:08:05 PH May 21, 2014
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio St None Frequancy
! Trig: Frea Run AvglHedd:>10M10
AFGain:Low gAmen: 20 dB Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

Center Freq

P i e it Paatenten o Y £.180000000 GHz

k
I

LI

CF Step

e ———————————————————————————————————————— B e b2 3.0060000 MHz

{Center 5.18 GHz Span 30 MHz {5 Man
HRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 22.7 dBm Freq Offset
OH
17.642 MHz =

Transmit Freq Error 76.635 kHz OBW Power 99.00 %
x dB Bandwidth 24.92 MHz x dB -26.00 dB

5200MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl i
b M AT 120740 A May 22. 3014

Radio 5wd: Mone Frequancy

2 [i]1] Center Fr;bq: 5.200000000 GHz
Eoieor Erua SONEIDI0 S Y Trig: Fres Run AvglHeld:=1010

MFGain:Low " sanen: 20 0B Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

Lr‘;'-..-.—-..x..x-. et i en o S e et o

{

CF Step
——————————————————————————— e e vee a2 3.0060000 MHz
{Center 5.2 GHz Span 30 MHz {5 Man
HRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 21.8 dBm Freq Offset

DHz

17.632 MHz

Transmit Freq Error 37127 kHz OBW Power 99.00 %
x dB Bandwidth 24.11 MHz x dB -26.00 dB

il 55 STATLN
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5240MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.240000000 GHz

WIFGain:Low

Center Freq: 5240000000 GHz
" Trig: Frew Run

#Amen: 30 dB

B
Frequency

121255 A May 32, 2914
Radio Sud: Nong

AvglHeld:=10/10

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

{Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.620 MHz

Transmit Freq Error
x dB Bandwidth

35602 kHz
2237 MHz x dB

OBW Power

Center Freq
5 240000000 GHz

b -
b rr'rl"lll'\qli W‘ I| L".!"

Span 30 MHz§5
Sweep 1ms

21.9 dEBm

99.00 %
=26.00 dB

1lac VHT40
5190MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl

Center Freq 5.190000000 GHz

WIFGain:Low

Center Freq: 5. 180000000 GHz
" Trig: Frew Run

#Amen: 30 dB

B
Frequency

RL:01:16 PH Hay 20,2014
Radio 3ud: Nong

AvglHeld:=10/10

Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

ey o T PP SRR TRy Y |
e Mt g flr o et I.Ilr,.r-l--u»r-u A, iy .

)
g b

_Ill::n:nter 5.19 GHz
#Res BW 470 kHz

Occupied Bandwidth

W

VBW 3 MHz

Total Power

36.251 MHz

Transmit Freq Error
x dB Bandwidth

il 55

117.15 kHz
40.56 MHz x dB

OBW Power

Span 60 MHz§5
Sweep 1ms

21.0 dEBm

99.00 %
=26.00 dB

STATLN
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5230MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl i
HEL I M AT 11:08:53 PH Hay 21. 2014
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio St None Frequancy
! Trig: Frea Run AvglHedd:>10M10
AFGain:Low gAmen: 20 dB Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

]
.
1,

.
et 1

W
b ST P AL

CF Step
£.000000 MHz
{Center 5.23 GHz Span 60 MHz {5 Man

HRes BW 470 kHz VBW 5 MHz Sweep 1ms
Occupied Bandwidth Total Power 23.1 dBm Freq Offset
DHz
36.298 MHz

Transmit Freq Error 123.20 kHz OBW Power 99.00 %
x dB Bandwidth 50.20 MHz x dB -26.00 dB

1lac VHTS80
5210MHz

[BB Agilent Soectum dnabrre - Ocoupied Bl -
WELLH AT 10:55:0% PH May 21, 2014
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio St None Frequancy
o Trig: Frea Run AvglHedd:>10M10
AFGain:Low gAmen: 20 dB Radio Device: BTS

FoeT Offaet 21 dE
Ref 21.00 dBm

Center Freq
5.210000000 GHz

CF Step

| S —— —— S U (IS —— — 10.000000 MHz

{Center 5.21 GHz Span 100 MHz§f15 Man
IRes BW 910 kHz VBW B MHz Sweep 1ms

Occupied Bandwidth Total Power 21.6 dBm FreqOffset
oH
75.551 MHz -

Transmit Freq Error 251.53 kHz OBW Power 99.00 %
x dB Bandwidth 93.65 MHz x dB -26.00 dB

il 55 STATLN
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7. OUTPUT POWER TEST
7.1.Test Equipment
Item | Equipment | Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.31, 13 1Year
2. | Power meter Anritsu ML2487A 6K00002472 | Apr. 28,14 1Year
3. | Power sensor Anritsu MA2491A 0033005 Apr. 28,14 IYear
Attenuator .
4. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 1 Year
5. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,14 1 Year
7.2.Limit

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency

band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, For the
5250-5350MHz and 5.47-5.725GHz the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 250Mw or 11dBm+10 log B. where B is the
26-dB emission bandwidth in MHz, If transmitting antennas of directional gain greater than

6 dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

7.3.Test Procedure

1. Connected the EUT’s antenna port to measure device by 26dB attenuator.

2. For IEEE 802.11a and IEEE802.11n HT20 and 802.11ac VHT20 mode, use a PK power meter
which’s
modes’ PK output power.

3. For IEEE802.11n HT40 and 802.11ac VHT40 & 80 mode, because the signal’s bandwidth is
about 40MHz and above 20MHz bandwidth of power sensor ML2491A. So use the test
method described in KBD789033 clause E Method SA-1

)

2)
3)
4)
5)
6)

7)

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test

Connect the antenna port to the spectrum analyzer and Set span of the spectrum to
encompass the entire 26-dB emission bandwidth (EBW) of the signal.

Set the RBW=1MHz and VBW =3MHz

Number of points in sweep > 2 Span / RBW

Detector = RMS

Sweep time = auto couple

Allow the sweep to “free run” and set the Trace average at least 100 traces in power
averaging (i.e., RMS) mode.

Compute power by integrating the spectrum across the 26 dB EBW of the signal using the
instrument’s band power measurement function with band limits set equal to the EBW
band edges.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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7.4.Test Results

EUT: AC750 Wireless Dual Band Router
M/N:C20i
Test date: 2014-06-07 Pressure: 101.3+1.0 kpa Humidity: 52.6+3.0%
Tested by: Kevin Hu Test site: RF site Temperature:22.3+0.6 C
Cable loss: 1 dB Attenuator loss: 20 dB
Test Frequency Maximum Conducted Output Power Limit
Mode (MHz ) (dBm) (dBm)
5180 14.34 17
11a 5200 14.17 17
5240 13.97 17
1 5180 15.02 17
n
HT20 5200 14.38 17
5240 14.18 17
I1ln 5190 14.66 17
HT40 5230 16.37 17
" 5180 15.11 17
ac
VHT20 5200 14.38 17
5240 14.19 17
1lac 5190 14.75 17
VHT40 5230 15.28 17
11ac
VHTR0 5210 13.41 17
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182




FCC ID:TE7C20I

AUDIX Technology (Shenzhen) Co., Ltd.

page 7-3

11n HT40
5190MHz

(BB Agilent Sorctum &nabrre - Channed Prsrs

Center Freq 5.190000000 GHz

"
WIFGain:Low

FoeT Dffget 21 dE
Refl 30.00 dBm

Center Freq: 5190000000 GHz Radio 51d- Mone Frequency
" Trig: Frew Run

#Amen: 30 dB

A ke

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

14.66 dBm /37 MHz

#VBW 3 MHz

Power Spectral Density
-63.05 dBm /Hz

184750 PH Hay 21,2014

AvglHeld:=10/10
Radio Device: BTS

II:'HI

STATLN

5230MHz

(BB Agilent Sorctum &nabrre - Channed Prsrs

Center Freq 5.230000000 GHz

"
WIFGain:Low

Center Freq: 5230000000 GHz Radio Sud: Mone Frequency
v Trig: Free Run

#Amen: 30 dB

i (i

184029 A Hay 1§, 2014

AvglHeld:=10/10
Radio Device: BTS

FoeT Dffget 21 dE
Refl 30.00 dBm

AR RAARARARALS LA RS

f
f

annaannnne [
AR

{Center 5.23 GHz
#Res BW 1 MHz

Channel Power

16.37 dBm /37 MHz

il 55

P AANARA L,

#VBW 3 MHz

Power Spectral Density
-59.31 dBm /Hz

6000000 MHzZ
Span 60 MHz§5 Man

#Sweep 100 ms

FreqOffset
DHz

STATLN
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1lac VHT40
5190MHz

(BB Agilent Sorctum &nabrre - Channed Prsrs

HEL T M AT 18:40:20 PH May 21, 2014
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio St None Frequancy
o Trig: Frea Run AvglHedd:>10M10
HFGain:Low gAmen: 20 dB Radio Device: BTS

FoeT Dffget 21 dE
Refl 30.00 dBm

TP R AR AT, | I e YT
F o

Center 5.19 GHz
#Res BW 1 MHz #VBEW 3 MHz

Channel Power Power Spectral Density

14.75 dBm / 37 MHz -62.97 dBm /Hz

II:'HI STATLN

5230MHz

(BB Agilent Sorctum &nabrre - Channed Prsrs

i (i

Center Freq 5.230000000 GHz Center Fr;bq: 5.230000000 GHz ; Radio 5ud- Mone Frequency
x) Trig: Free Run AvglHeld=10010
NFGainLow #Amen: 20 4B Radio Device: BTS

FoeT Dffget 21 dE
Refl 30.00 dBm

it o

L CF Step
Sl |1 — £.000000 MHz
{Center 5.23 GHz Span 60 MHz {5 Man
#Res BW 1 MHz #VBW 3 MHz

#Sweep 100 ms

FreqOffset

Channel Power Power Spectral Density i

15.28 dBm /37 MHz -60.40 dBm /Hz

il 55 STATLN
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11lac VHTS80
5210MHz

(BB Agilent Sorctum &nabrre - Channed Prsrs

Center Freq 5.210000000 GHz

"
WIFGain:Low

FoeT Dffget 21 dE
Refl 30.00 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

13.41 dBm /77 MHz

Center Freq: 5210000000 GHz
" Trig: Frew Run
#Amen: 20 dB

12:51:07 PH Hay 21. 2014
Radio 51ud: None
AvglHeld:=10/10
Radio Device: BTS

#VBW 3 MHz

Power Spectral Density
-67.49 dBm /Hz

II:'HI

STATLN

Frequency
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8. POWER SPECTRAL DENSITY TEST

8.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.

Interval
l. Spectrum Agilent N9030A MY51380221 | Oct.31, 13 | 1Year
2. Spectrum Agilent N9030A MY51380221 | Oct.31,13 | 1Year

Attenuator .
4. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 | 1 Year
5 RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr. 28,14 | 1 Year
8.2.Limit

For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4 dBm in

any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used,

the peak power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. 5250-5350MHz, 5470-5725MHz shall not exceed 11dBm
in any 1-MHz band.

8.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. Power density was measured

by spectrum analyzer with IMHz RBW and 3MHz VBW,RMS Detector.

So use the test method described in KDB789033 clause E

1) Set span of the spectrum to encompass the entire 26-dB emission bandwidth (EBW) of the
signal.

2) Setthe RBW=1MHz and VBW =3MHz

3) Number of points in sweep > 2 Span / RBW

4) Detector = RMS

5) Sweep time = auto couple

6) Allow the sweep to “free run” and set the Trace average at least 100 traces in power
averaging (i.e., RMS) mode.

7) Use the peak search function find the max value as the power density in 1IMHz.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14182
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8.4.Test Results
EUT:AC750 Wireless Dual Band Router
M/N:C20i
Test date: 2014-05-21 Pressure: 101.3+1.0 kpa Humidity:52.6+3.0%
Tested by:Kevin Hu Test site: RF site Temperature:22.7+0.6 C
Cable loss: 1dB Attenuator loss: 20 dB
Power density Limit
Test Mode | Frequency (MHz) (dBm/MHz) (dBm/MHz )
5180 3.223 4
11a 5200 3.091 4
5240 2.986 4
5180 3.102 4
11n HT20 5200 3.089 4
5240 3.293 4
5190 -2.048 4
Hn HT40 5230 1.455 4
5180 3.289 4
11ac
VHT20 5200 3.259 4
5240 2.998 4
5190 -1.849 4
11lac
VHT40
5230 0.471 4
11lac
VHTR0 5210 -6.138 4
Conclusion: PASS
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11a
5180MHz

[ Agilent Sesectrum Analbyrre - Swerpt 55

Neakat 1 549 THIMNIOINY . Widln g 1FIE: Free Run Avg|Held:=100100

IFGainilow = #Aten: 20 dB SelectTrace,

F 404 47T =L
Ref Offset 21 dB Mkr1 5.181 17 Ghz
Ref 30.00 dBm 223 dBm

e
Trace/Detector

Avg Type: RM5

Clear Write

Trace Average

View Blll'il.‘
Trace On

Center 3.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

5210MHz

(BB Agilent Soectum Anabrrs - Swrpt 54

Mark 0 0 Avg Type: RS
Marker 1 5. 201 S50NITOND . Viidin " Trig: Frew Run P.::IH:I?HWdW

IFGaintow = SAmen: 20 dB E Select Trace
35 GHz i
Reef Offset 21 dB g e
Raf 30.00 dBm 3.091 dBm

e
Trace/Detector

Clear Write

Trace Average

View Blll'il.‘
Trace On

Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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5240MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Mark 0 = AvETYPRRMS
Markar 1 5. 241 740MNIODD . ] Trig: Free Run P.::IH:I?HWdW

IFGain:Low gamen: 30 9B
Ref Offset 21 dB Mkr1 5.241 74 G Il-iz
Ref 30.00 dBm £, dBm

Clear Write

Trace Average

View Blll'il.‘
Trace On

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

11nHT20
5180MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

e NEL:LH M AT 184744 PH May 21, 2014
Marker 1 5178650000000 GHz Avg Type: RM S TRAL

TINC: Wil Ly 17IE: Frae Run AvglHeld:=>100M00

IFGain:Low #gamen: 20 dB

vef Offset 2 Mkri 5.178 65 GHz
Ref 30,00 d8m 3.102 dBm

MNext Pk Right

1

T s o (T

Mikr—RefLwvl

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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5210MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

{ 5.20 [ 000 Avg Type: RMS
Marker 12201 THNRIAOQD-GHE B Trig: Free Run AvglHold:> 1001100 T _
IFGain:Low #Amen: 20 dB £

g and 47T Ul
Reef Offset 21 dB Mir1 5"';.01 c“ GHz
Ref 30.00 dBm 3.089 dBm

Clear Write

Trace Average

View Blll'il.‘
Trace On

Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

5240MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Mark i 0 Avg Type: RS
Markar 1 5. 24 102NIO0D . Viidin " Trig: Frew Run P.::IH:I?HWdW

IFGainiow = SAmen: 20 9B SelectTrace,

4 A4 00 U

Ref Offset 21 dB Mkr1 5.241 02 GHz
Ref 30.00 dBm 3.293 dBm

e
Trace/Detector

Clear Write

Trace Average

View Blll'il.‘
Trace On

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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11nHT40
5190MHz

Center 3.19000 GHz
#Res BW 1.0 MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Marker 1 5206260000000 GHz

Ref Offset 21 dB
Ref 30.00 dBm

e
Trace/Detector

Avg Type: AMS
Avg|Held:>100100

v Trig: Fres Run
#Amen: 20 dB

PHCE: §ast
IFGain:Low

Select Tnm:-

Mkr1 5.206 26 GHz
-2.048 dBm

Clear Write

1 Trace Average

Jr— s __,.4—.....-.--..,.._.._.__..._..,........_,,._....«...-\
W

View Blll'il.‘
Trace On

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

5230MHz

Center 3.23000 GHz
#Res BW 1.0 MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Marker 1 5.245480000000 GHz

Ref Offset 21 dB
Ref 30.00 dBm

e
Trace/Detector

LH:D4:54 PH May 21. 2014

TRAL

Avg Type: AMS
" Trig: Frew Run AvgHeld=100M00

#Amen: 30 dB

PHCE: §ast
IFGain:Low

Select Tnm:-

Mkr1 5.245 48 GHz
1.455 dBm

Clear Write

‘1

A e ; t——tr——— ..,n.n—*-l'-.—-.-.“"

Trace Average

View Blll'il.‘
Trace On

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

#VEBW 3.0 MHz*
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1lac VHT20
5180MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Macsr 4.5 10T AN UDY . Widln g 17IE: Free Run Avg|Held:=100100

IFGain:Low ** #hmen: 20 4B Select Trace
*

e
Trace/Detector

Avg Type: RM5

Ref Offset 21 dB
Ref 30.00 dBm

Clear Write

i

S L ——
b

Trace Average

View Blll'il.‘
Trace On

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

5200MHz

B Agilent Sotctium Anabyern - Sl G4 i ]

Trace/Detector

Marker 1 5.1990 00I Avg Type: RMS
Neaicar 1.5 13 0MHCOUR . e T Trig: Free Run AvgHeld:>100/100

IFGainiow = SAmen: 20 9B o SelectTrace,
Ref Offset 21 dB Mkr1 5. i:gﬂ_‘ 04 G HE
Ref 30.00 dBm 3.259 dBm

Clear Write

1
i Trace Average

e ——— A et

View Blll'il.‘
Trace On

Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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5240MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Mark 39 0 Avg Type: RS
Marker 1 5. 20055N00D . Viidin " Trig: Frew Run P.::IH:I?HWdW

IFGain:Low ** #hmen: 20 4B Select Trace
*

¥ el
Trace/Detector

Ref Offset 21 dB .
Refl 30.00 dBm 2.998 dBm

Clear Write

Trace Average

View Blll'il.‘
Trace On

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

11nc VHTA40
5190MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

¥ el
Trace/Detector

R1:01:01 PH Hay 21,201+

c ( Avg Type: RMS
Contor Freq 5190000000 GHz SN Avg Hold:>100100

IFGain:Low gamen: 30 dB 2 Select Trace
*

vef Offeat 2 Mkrl 5.194 98 GHz
Ref 30,00 d8m -1.849 dBm

Clear Write

1 Trace Average

View Blll'il.‘
Trace On

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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5230MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Marker 1 5.235880000000 GHz

Ref Offset 21 dB
Ref 30.00 dBm

Center 3.23000 GHz
#Res BW 1.0 MHz

PHCE: §ast
IFGain:Low

" Trig: Frew Run
#Amen: 20 dB

#VEBW 3.0 MHz*

¥ el
Trace/Detector

Avg Type: AMS
AvglHeld:>100M100
Select Tnm:-
5 88 GH=z
471 dBm

Clear Write

Trace Average

View Blll'il.‘
Trace On

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

11lac VHTS80

5210MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Marker 1 5.245300000000 GHz

Ref Offset 21 dB
Ref 30.00 dBm

Fd

Center 3.21000 GHz
#Res BW 1.0 MHz

PNC: gl Ly
IFGain:Low

Trig: Free Run
#Amen: 20 dB

T e —ppe——_ R R B sl R B S ST P e

¥

#VEBW 3.0 MHz*

¥ el
Trace/Detector

18:54752 PH Hay 21. 201+

Avg Type: RM5
AvglHeld=100/100

Eell:l:tTm..
Mkr1 5.245 3 GHz
-8.138 dBm

Clear Write

Trace Average
1
’

View Blll'il.‘
Trace On

Span 100.0 MHz
Sweep 1.000 ms (1001 pts)
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9. PEAK EXCURSION MEASUREMENT
9.1.Test Equipment
Item| Equipment |Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent N9030A MY51380221| Oct.31,13 | 1Year
2. Amp HP 8449B 3008A02495 | Apr. 28,14 | 1 Year
3. Horn Antenna EMCO 3115 9510-4580 | May.28, 13 | 1 Year
4. HF Cable Hubersuhne | SUCOFLEX104 | 274094/4 | Apr. 28,14 | 1 Year
5. RF Cable Hubersuhner | SUCOFLEX102 28618/2 Apr. 28,14 | 1 Year
9.2.Limit

The ratio of the peak excursion of modulation envelope (measured using a peak hold
function ) to the maximum conducted power (measured as specified above) shall not

exceed 13 dB across any 1MHz bandwidth whichever is less.

settings.

4. Average Trace: Method #3—video averaging with max hold--and sum power across the
band. Set span to encompass the entire emissions bandwidth (EBW) of the signal. Set
sweep trigger to “free run”. Set RBW = 1 MHz. Set VBW > 1/T (Draft n VBW =
300kHz > 1/4 12 s). Use sample detector mode if bin width (i.e., span/number of points in
spectrum) < 0.5 RBW. Otherwise use peak detector mode. Set max hold. Allow max
hold to run for 60 seconds.

9.3.Test Procedure

1. The transmitter output (antenna port) was connected to the spectrum analyzer.

2. Set the spectrum analyzer span to view the entire emissions bandwidth. The largest
difference between the following two traces (Peak Trace and Average Trace) must be <
13 dB for all frequencies across the emissions bandwidth. Submit a plot.

3. Peak Trace: Set RBW = 1 MHz, VBW > 3 MHz with peak detector and max-hold

Audix Technology (Shenzhen) Co., Ltd.
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9.4. Test Results
EUT:AC750 Wireless Dual Band Router
M/N:C201
Test date: 2014-05-26 Pressure: 101.1£1.0 kpa | Humidity: 51.3£3.0%
Tested by: Kevin Hu Test site: RF Site Temperature : 22.510.6°C
Cable loss: 1 dB Attenuator loss: 20 dB
Test Frequency . Limit
Mode (MHz) Power excursion (dB) (dB)
5180 3.426 13
lla 5200 3.317 13
5240 3.299 13
5180 3.654 13
11nHT20 5200 3.312 13
5240 2.97 13
5190 3.156 13
11nHT40
5230 2.233 13
5180 3.488 13
11ac
VTH20 5200 3.340 13
5240 3.635 13
11ac 5190 3.546 13
VTHA40
5230 3.574 13
11ac
VTHS0 5210 3.699 13
Conclusion : PASS
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11a
5180MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

60000000 GHz
PPN Widn
IFGain:Low

18:54:57 PH Hay 28, 2014
Mkr2 5.172 58 GHz

4.868 dBm

Avp Type: Loﬁ-F-mr

Marker 2 5.1725
Marker 2 5.4 {25 AvglHeld:>100/100

raa) Trig: Free Run
#Amen: 20 dB

Ref Offset 21 dB
Ref 21.00 dBm

!—IS. 18681GHz. ~ BRMdBm 000 | 00000 0000
I I -1 Te, PN ¥ T S

= alkad

NexiPeak

Next Pk Right

Next Pk Left

Marker Defta

il

Mkr—CF

Mikr—RefLwvl

Clent

5200MHz
(BB Agilent Soectum Anabrrs - Swrpt 54 -
N AT 18:56:37 PH Hay 25, 2014 m
; 51925 000 Avg Type: Log-Pwr X
Markar 2 5182500000 . Vi Ly 10IE: Fras Run AvgHeld:= 100100
IFGain:Low #Amen: 20 dB
NextPeak
Ref Offzet 21 dB
Ref 21.00 dBm [RS——
MNext Pk Right
oo |
Next Pk Left

MEF MODE TRE 5L b Y FLRECTIO UNCTION WIDTH FUNCTION el
1.8 g  BM7dBm 0000\ 000 000
2] Hz|  48%0dBm | 0 0000000
. | | | |
d
B
6
7
8
g9
10
11
L] ATATLS

Marker Defta

il

Mkr—CF

Mikr—RefLwvl

Tef2
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5240MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Marker 2 5.232560000000 GHz
PHLI: Wide
IFGain:Low

Avg Type: Loﬁ-F-mr
AvgHeld:= 100100

" Trig: Frew Run
#Amen: 20 dB

Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

Next Pk Left

Marker Defta

= alkad

00 6RI298GHzl @ 606%dBm 00000 00000000 00
I I T Te L T 1 S (S

o]

Mikr—RefLwvl

Tef2

Clent

11nHT20
5180MHz
(BB Agilent Soectum Anabrrs - Swrpt 54
M ALIT L0016 PH Hay 24, 2014
¢ A (] Avg Type: Log-F L
Markar 2 5.1 00 HCHNNIGOND . Vi Ly 10IE: Fras Run H::IH:EHEEH&T
IFGain:Low #Amen: 20 dB
NextPeak
Ref Offeet 21 dB
Ref 21.00 dBm [RS——
MNext Pk Right
oo |
Next Pk Left

Marker Defta

1

Mkr—CF

= alkad

t1  5iBRI&GHz.  11187gBm | [
r sAsipscHzl  7saeem | [

Mikr—RefLwvl

Tef2

Clent
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5200MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Mark q ( o Avg Type: Log-Py
Marker 2 51835 NRA00D . Wiiddn g 1rig: FroeRun H::IH:EHEEH&T

IFGain:Low #gamen: 20 dB

Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

Next Pk Left

Marker Defta

1

Mkr—CF

I I 17 A=, 7 S -5 T - T 1 S (S

1 620160GHz.  10&MdBm. | [
. . | | Mir—RefLvi

Tef2

= alkad

Clent STATLN

5240MHz

(BB Agilent Soectum Anabrrs - Swrpt 54

Marker 2 5.241500000000 GHz ' Avg Type: Log-Pwr

PNC: Widdn L 1 FiE: FredRun AvglHeld > 100100
IFGain:Low #gamen: 20 dB
e Mkr2 5.241 50 GHz NextPeak
tof Offeet 21 dB ;
Ref 21.00 dBm 4.404 dBm —
MNext Pk Right
L ——
Next Pk Left

Marker Defta

il

Mkr—CF

E
E

NIi(1] 574330GHz  73fddBm, | [~
M §0GHz|  440sdem| | |
. . | | Mir—RefLvi

Tef2

= alkad

Clent STATLN
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11nHT40
5190MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Marker 2 5.184060000000 GHz

ER
M AT 10:12:56 PH Hay 24, 2014
Avpg Type: Log-Pwr TRAC “

PNO: bagi Ly 10ig: FreeRun AvglHeld > 100100
IFGain:Low #Amen: 30 dB o
Ref Offset 21 dB Mkr2 5.184 06 GHz fleutraeh
Ref 21.00 dBm 4.932 dBm e—
Next Pk Right
pry|
Next Pk Left

Marker Defta

R

Mkr—CF
o
Mkr—RefLwv
| —_—

More

Tef2

L BB BEGHz. BogddBm 0 00000 0000
. GIB406GHzl  4937dBm. | 0 00000000000

= alkad

Clent STATLN

i i

M AT R1:14:15 PH Hay 34, 201+
Avg Type: Log-Pwr TRAC
PNC: Fast Ly 11E: FreeRun Avg Held:= 1001100 =
IFGain:Low #Amen: 30 dB E

Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mikr—CF

Mikr—RefLwvi

1eof2

= alkad

Clan STATLN

|
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1lac VHT20
5180MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Mark 22 ( Avg Type: Log-?
Marer 2 5.182260000000 . Wiidla v Trig: Fres Run H:ﬂH:HHEEHQ'ET

IFGainiow = SAmen: 20 9B

11:20:33 PH Hay 24, 2014

Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

Next Pk Left

Marker Defta

Hi

Mkr—RefLwv
| —_—
More
1 1er2
1
5200MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

N AT 18:21:27 PH Hay 25, 2014
Marker 2 5197630000000 GHz Avg Type: Log-Pwr ¥

. TINC: Wil Ly 17IE: Frae Run AvglHeld:>100M00
IFGain:Low #gamen: 20 dB

Ref Offest 21 dB Mkr2 5.197 ¢
Ref 21.00 dBm

Next Pk Right

Next Pk Left

Marker Defta

il

Mkr—CF

Mikr—RefLwvl

Tef2

= alkad

Clent
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5240MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Mark , 0 e e
Markar 2 5. 244 S0MNIOND . e T Trig: Fres Run H::IH:EHEEH&T

IFGainiow = SAmen: 20 9B

Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

Next Pk Left

Marker Defta

il

Mkr—CF

| 52M6BIGHzI
(| 524480GHz| .

Mikr—RefLwvl

More
1er2

= alkad

Clent

11lac VHTA40
5190MHz

[l Agilent Seectrum Anabyrrr - Swrpt 54

Marker 2 5.1946 00I Avy Type: Log-Fwr
ot A L (.m,, o Trig: Free Run AvglHeld:= 100100

IFGain:Low #gamen: 20 dB

Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

Next Pk Left

Marker Defta

1

Mkr—CF

1 519330GHz.  1068BgBm | [

AL el O 1T ) S N —

Mikr—RefLwvl

More
1er2

= alkad

Clent
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5230MHz
(BB Agilent Soectum Anabrrs - Swrpt 54
Mark 2 ( ; e e
Marker 2 5.213200000000 ( B 1. oo Run A::IH:HHEEH&IET
IFGain:Low #Amen: 20 dB
Next Peak
Ref Offeet 21 dB
Ref 21.00 d8m [SN—
al
Next Pk Right
m |y
Next Pk Left

Marker Defta

11

T 6.21392GHz|
(] 621320GHz___ 5321
| Mkr—RefLvl
[ —]
More
1of2
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10. FREQUENCY STABILITY MEASUREMENT

10.1.Test Equipment

Item| Equipment | Manufacturer | Model No. Serial No. Last Cal. | Cal. Interval

1. | Spectrum Agilent E4446A | US44300459 | Apr. 28,14 1 Year
) Horn

EMCO 3115 9510-4580 | May.28, 13 1 Year
Antenna

3. | HF Cable | Hubersuhne SUClOOIZLEX 274094/4 | Apr. 28,14 1 Year

10.2.Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such
that an emissions is maintained within the band of operation under all conditions of
normal operation as specified in the user’s manual or +20ppm

10.3.Test Procedure

1. The transmitter output (antenna port) was connected to the spectrum analyser.
EUT have transmitted absence of modulation signal and fixed channelize. Set the
spectrum analyzer span to view the entire absence of modulation emissions
bandwidth. Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold
settings. fc is declaring of channel frequency. Then the frequency error formula is
(fc-f)/fc x 106 ppm and the limit is less than £20ppm The test extreme voltage is to change

the primary supply voltage from 85 to 115 percent of the nominal value
2. Extreme temperature rule is 0°C~50°C.
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10.4.Test Result
EUT:AC750 Wireless Dual Band Router
M/N:C20i
Power: DC 12V From Adapter Input AC 120V/60Hz
Test Date: 2014-05-26 Test site: RF Chamber Tested by: Kevin Hu
Ambient Temperature: 21.2£1.0°C  |Relative Humidity: 53.1£1.0% Pressure:101.2%1.0 kpa
Frequency stability VS Voltage (Temperature:20°C)
Max Max .
Supplz\?f)oltage Test(lt;tleljlzl;ancy Tzs\‘;;;;ﬂt Deviation | Deviation (];;1;; Conclusion
(MHz) (ppm)
102V 5180 5179.9155
120V 5180 5179.9953 0.0845 -16.31 +/-20
138V 5180 5179.9987
102V 5200 5199.9241
120V 5200 5199.9897 0.0759 -14.60 +/-20 PASS
138V 5200 5199.9940
102V 5240 5239.9041
120V 5240 5239.9890 0.0959 -18.30 +/-20
138V 5240 5239.9946
Frequency stability VS Temperature (supply voltage AC 120V/60Hz )
Temperature |Test frequency| Test result Max Max Limit
(C) (MHz) (MHz) Deviation | Deviation (ppm) Conclusion
(MHz) (ppm)
-30C 5180 5179.9104
-20°C 5180 5179.9221
-10C 5180 5179.9312
0C 5180 5179.9384
10C 5180 5179.9551 | 0.0896 | -1730 | +-20 | 1595
20C 5180 5179.9953
30C 5180 5180.0145
40°C 5180 5180.0207
50C 5180 5180.0315
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Frequency stability VS Temperature (supply voltage AC 120V/60Hz )
Temperature |Test frequency| Test result Max Max Limit
o)) (MHz) (MHz) Deviation | Deviation (ppm) Conclusion
(MHz) (ppm)
-30C 5200 5199.9120
-20C 5200 5199.9308
-10C 5200 5199.9416
0C 5200 5199.9589
10°C 5200 5199.9761 0.088 -16.92 +/-20 PASS
20C 5200 5199.9897
30C 5200 5200.0261
40°C 5200 5200.0337
50C 5200 5200.0398
Frequency stability VS Temperature (supply voltage AC 120V/60Hz )
Temperature |Test frequency|  Test result Max Max Limit
o) (MHz) (MHz) Deviation | Deviation (ppm) Conclusion
(MHz) (ppm)
-30C 5240 5239.9095
-20C 5240 5239.9210
-10C 5240 5239.9326
0C 5240 5239.9467
10°C 5240 5239.9656 0.0905 -17.27 +/-20 PASS
20C 5240 5239.9890
30C 5240 5240.0128
40°C 5240 5240.0387
50°C 5240 5240.0612
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/cm®) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30

Frequency(MHz) | Power density (mW/cm?) | Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz
11.2. Estimation Result

EUT:AC750 Wireless Dual Band Router
M/N:C20i
Test date: 2014-06-07 Pressure: 101.621.0 kpa Humidity: 48.413.0%
Tested by: Kevin Hu Test site: RF site Temperature:22.710.6 'C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 3.5dBi
Maximum Antenna
Test CH Frequency | Conducted | Output Power Gain Antepna MPE
Mode (MHz) | Output Power (mW) (dBi) Gain
(dBm) (Linear)
CH36 5180 14.34 27.16 3.5 2.24 0.0121
lla CH40 5200 14.17 26.12 3.5 2.24 0.0116
CH48 5240 13.97 2495 3.5 2.24 0.0111
CH36 5180 15.02 31.77 3.5 2.24 0.0142
Hl"lglo CH40 5200 14.38 27.42 3.5 2.24 0.0122
CH48 5240 14.18 26.18 3.5 2.24 0.0117
I1n CH38 5190 14.66 29.24 3.5 2.24 0.0130
HT40 | CH46 5230 16.37 43.35 3.5 2.24 0.0193
CH36 5180 15.11 32.43 3.5 2.24 0.0145
V}{I;;O CH40 5200 14.38 27.42 3.5 224 | 0.0122
CH48 5240 14.19 26.24 3.5 2.24 0.0117
11lac CH38 5190 14.75 29.85 3.5 2.24 0.0133
VHT40 | CH46 5230 15.28 33.73 3.5 2.24 0.0150
11ac
VHTR0 CH42 5210 13.41 21.93 3.5 2.24 0.0098
PG
MPE= ; (R=20cm)
4mR
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12. NTENNA REQUIREMENT

12.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

12.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are dipole antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is 3.5dBi.
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13.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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